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1. LTE_Band7

1.1. LTE Band Edge(NTNV)(Subtest:1, Channel:20775, Bandwidth:5,
Modulation:QPSK, RB Number: 1, RB Position:LOW)

Center
Span RBW Frequency Power : Sweep
Frequency Detector Verdict .
(MHz) (MHz) (MHz) (dBm) Point
(MHz)
2500 40 0.051 | RMS 2499.987 -12.06 | Pass 1568
i Keysight Spectrum Analyzer - SweptSA : : \AHQII&I

[ | I [50Q INT REF| | AM\ALIGN OFF [05:56:21 T 55 23,201
Center Freq 2. 500000000 GHz . #Avg Type: RMS
PNO: Fast —»— T1rig: Free Run Avg|Hold: 2/2
ﬁ IFGain:Low Atten: 30 dB
Ref Offset 17.69 dB Mkr1 2.499 987 GHz Auto Tune
10 gBldw Ref 30.00 dBm -12.065 dBm

CenterFreq
2500000000 GHz

StartFreq
2.480000000 GHz

Stop Freq
2520000000 GHz

CF Step
4.000000 MHz

Freq Offset
0 Hz

Center 2.50000 GHz Span 40.00 MHz
#Res BW 51 kHz VBW 150 kHz* #Sweep 1.000 s (1568 pts)

MSG STATUS
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1.2. LTE Band Edge(NTNV)(Subtest:2, Channel:20775, Bandwidth:5,
Modulation:QPSK, RB Number: 1, RB Position:MID)

Center Span RBW Frequency Power . Sweep
Detector Verdict .
Frequency (MHz) (MHz) (MHz) (MHz) (dBm) Point
2500 40 0.051 | RMS 2493.989 -52.43 | Pass 1568
BN Keysight Spectrum Analyzer - Swept SA = e |

[ INT REF] [ A\ALIGN OFF
#Avg Type: RMS
Avg|Hold: 2/2

[05:56:27 T4 +-A 23,201

Trig: Free Run
Atten: 30 dB

PNO: Fast ~—»—
IFGain:Low

Mkr1 2.493 989 GHz Auto Tune

Ref Offset 17.69 dB -52.429 dBm

Ref 30.00 dBm

10 dBIdiv
Log

CenterFreq
2500000000 GHz

StartFreq
2.480000000 GHz

Stop Freq
2520000000 GHz

CF Step
4.000000 MHz

Freq Offset
0 Hz

Center 2.50000 GHz
#Res BW 51 kHz

Span 40.00 MHz
#Sweep 1.000 s (1568 pts)

STATUS

VEBW 150 kHz*
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1.3. LTE Band Edge(NTNV)(Subtest:3, Channel:20775, Bandwidth:5,
Modulation:QPSK, RB Number: 1, RB Position:HIGH)

Center Span RBW Frequency Power . Sweep
Detector Verdict .
Frequency (MHz) (MHz) (MHz) (MHz) (dBm) Point
2500 40 0.051 | RMS 2496.005 -27.36 | Pass 1568

BN Keysight Spectrum Analyzer - Swept SA = e |
T [ INT REF] [ A\ALIGN OFF [05:56:34 T4F £-A 23,201
#Avg Type: RMS
PNO: Fast —»— T1rig: Free Run Avg|Hold: 2/2
IFGain:Low Atten: 30 dB

Mkr1 2.496 005 GHz [[REEECURUN
Ref Offset 17.69 dB
(og o Ref 30.00 dBm -27.358 dBm

Trace 1P
CenterFreq
b ------’l---- -

' StopFreq
N Y i A, -
] s s s il S Y I
o I I . |
L
M
et I T N B,

CF Step

0 Hz

Center 2.50000 GHz Span 40.00 MHz
#Res BW 51 kHz VBW 150 kHz* #Sweep 1.000 s (1568 pts)

MSG STATUS
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1.4. LTE Band Edge(NTNV)(Subtest:4, Channel:20775, Bandwidth:5,
Modulation:QPSK, RB Number: 12, RB Position:LOW)

Center Span RBW Frequency Power . Sweep
Detector Verdict .
Frequency (MHz) (MHz) (MHz) (MHz) (dBm) Point
2500 40 0.051 | RMS 2499.987 -18.49 | Pass 1568
BN Keysight Spectrum Analyzer - Swept SA = e |

[ INT REF] [ A\ALIGN OFF [05:56:40 T4F 8 23,201
#Avg Type: RMS
PNO: Fast —»— T1rig: Free Run Avg|Hold: 2/2
IFGain:Low Atten: 30 dB

Mkr1 2.499 987 GHz Auto Tune
Ref Offset 17.69 dB
E%SBMW Rf!f 3(?.e00 dBm -18.488 dBm

Trace 1P
CenterFreq

2.500000000 GHz

StartFreq
2.480000000 GHz

Stop Freq
2520000000 GHz

CF Step
4.000000 MHz

Freq Offset
0 Hz

Nl e s
Center 2.50000 GHz Span 40.00 MHz
#Res BW 51 kHz VBW 150 kHz* #Sweep 1.000 s (1568 pts)

MSG STATUS

Page 50f 114



\

WALTEK

TESTING - CERTIFICATION - INSPECTION

WTD22D03053479W007_FCC Test Report 4G

1.5. LTE Band Edge(NTNV)(Subtest:5, Channel:20775, Bandwidth:5,
Modulation:QPSK, RB Number: 12, RB Position:MID)

Center Span RBW Frequency Power . Sweep
Detector Verdict .
Frequency (MHz) (MHz) (MHz) (MHz) (dBm) Point
2500 40 0.051 | RMS 2499.987 -26.3 | Pass 1568
BN Keysight Spectrum Analyzer - Swept SA = e |

[ INT REF] [ A\ALIGN OFF
#Avg Type: RMS
Avg|Hold: 2/2

[05:56:47 T2F -8 23,201

Trig: Free Run
Atten: 30 dB

PNO: Fast ~—»—
IFGain:Low

Mkr1 2.499 987 GHz Auto Tune

Ref Offset 17.69 dB -26.301 dBm

Ref 30.00 dBm

CenterFreq
2500000000 GHz

StartFreq
2.480000000 GHz

Stop Freq
2520000000 GHz

CF Step
4.000000 MHz

Auto Man

Freq Offset
0 Hz

Center 2.50000 GHz
#Res BW 51 kHz

MSG

Span 40.00 MHz
#Sweep 1.000 s (1568 pts)

STATUS

VEBW 150 kHz*

Page 6 of 114



\

WALTEK

TESTING - CERTIFICATION - INSPECTION

WTD22D03053479W007_FCC Test Report 4G

1.6. LTE Band Edge(NTNV)(Subtest:6, Channel:20775, Bandwidth:5,
Modulation:QPSK, RB Number: 12, RB Position:HIGH)

Center Span RBW Frequency Power . Sweep
Detector Verdict .
Frequency (MHz) (MHz) (MHz) (MHz) (dBm) Point
2500 40 0.051 | RMS 2499.962 -35.5 | Pass 1568
BN Keysight Spectrum Analyzer - Swept SA = e |

[ INT REF] [ A\ALIGN OFF
#Avg Type: RMS
Avg|Hold: 2/2

[05:56:53 F4F -8 23,201

Trig: Free Run
Atten: 30 dB

PNO: Fast ~—»—
IFGain:Low

Mkr1 2.499 962 GHz Auto Tune

Ref Offset 17.69 dB -35.501 dBm

Ref 30.00 dBm

CenterFreq
2500000000 GHz

StartFreq
2.480000000 GHz

Stop Freq
2520000000 GHz

CF Step
4.000000 MHz

Auto Man

Freq Offset
0 Hz

Center 2.50000 GHz
#Res BW 51 kHz

MSG

Span 40.00 MHz
#Sweep 1.000 s (1568 pts)

STATUS

VEBW 150 kHz*
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1.7. LTE Band Edge(NTNV)(Subtest:7, Channel:20775, Bandwidth:5,
Modulation:QPSK, RB Number: 25, RB Position:LOW)

Center Span RBW Frequency Power . Sweep
Detector Verdict .
Frequency (MHz) (MHz) (MHz) (MHz) (dBm) Point
2500 40 0.051 | RMS 2499.987 -21.53 | Pass 1568
BN Keysight Spectrum Analyzer - Swept SA = e |

[ INT REF] [ A\ALIGN OFF
#Avg Type: RMS
Avg|Hold: 2/2

[05:56:59 T4 -8 23,201

Trig: Free Run
Atten: 30 dB

PNO: Fast ~—»—
IFGain:Low

Mkr1 2.499 987 GHz Auto Tune

Ref Offset 17.69 dB -21.530 dBm

Ref 30.00 dBm

CenterFreq
2500000000 GHz

StartFreq
2.480000000 GHz

Stop Freq
2520000000 GHz

CF Step
4.000000 MHz

Auto Man

Freq Offset
0 Hz

Center 2.50000 GHz
#Res BW 51 kHz

MSG

Span 40.00 MHz
#Sweep 1.000 s (1568 pts)

STATUS

VEBW 150 kHz*
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1.8. LTE Band Edge(NTNV)(Subtest:8, Channel:20775, Bandwidth:5,
Modulation:Q16, RB Number: 1, RB Position:LOW)

Center Span RBW Frequency Power . Sweep
Detector Verdict .
Frequency (MHz) (MHz) (MHz) (MHz) (dBm) Point
2500 40 0.051 | RMS 2499.987 -12.62 | Pass 1568
BN Keysight Spectrum Analyzer - Swept SA = e |

[ INT REF] [ A\ALIGN OFF [05:57:06 T4 £-A 23,201
#Avg Type: RMS
PNO: Fast —»— T1rig: Free Run Avg|Hold: 2/2
IFGain:Low Atten: 30 dB

Mkr1 2.499 987 GHz |[REECURUL
Ref Offset 17.69 dB
(og o Ref 30.00 dBm -12.624 dBm

CenterFreq
2500000000 GHz

StartFreq
2.480000000 GHz

Stop Freq
2520000000 GHz

CF Step

---- 4.000000 MHz
i
IR NV -
S el A O e

0 Hz

Center 2.50000 GHz Span 40.00 MHz
#Res BW 51 kHz VBW 150 kHz* #Sweep 1.000 s (1568 pts)

MSG STATUS
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1.9. LTE Band Edge(NTNV)(Subtest:9, Channel:20775, Bandwidth:5,
Modulation:Q16, RB Number: 1, RB Position:MID)

Center Span RBW Frequency Power . Sweep
Detector Verdict .
Frequency (MHz) (MHz) (MHz) (MHz) (dBm) Point
2500 40 0.051 | RMS 2493.529 -52.16 | Pass 1568
BN Keysight Spectrum Analyzer - Swept SA = e |

[ INT REF] [ A\ALIGN OFF
#Avg Type: RMS
Avg|Hold: 2/2

[05:57:12 T4 £ 8 23,201

Trig: Free Run
Atten: 30 dB

PNO: Fast ~—»—
IFGain:Low

Mkr1 2.493 529 GHz Auto Tune

Ref Offset 17.69 dB -52.157 dBm

Ref 30.00 dBm

10 dBIdiv
Log

CenterFreq
2500000000 GHz

StartFreq
2.480000000 GHz

Stop Freq
2520000000 GHz

CF Step
4.000000 MHz

Freq Offset
0 Hz

Center 2.50000 GHz
#Res BW 51 kHz

Span 40.00 MHz
#Sweep 1.000 s (1568 pts)

STATUS

VEBW 150 kHz*

Page 10 of 114



WALTEK

TESTING - CERTIFICATION - INSPECTION

\

WTD22D03053479W007_FCC Test Report 4G

1.10. LTE Band Edge(NTNV)(Subtest:10, Channel:20775, Bandwidth:5,
Modulation:Q16, RB Number: 1, RB Position:HIGH)

Center Span RBW Frequency Power . Sweep
Detector Verdict .
Frequency (MHz) (MHz) (MHz) (MHz) (dBm) Point
2500 40 0.051 | RMS 2495.954 -29.14 | Pass 1568
BN Keysight Spectrum Analyzer - Swept SA = e |

[ INT REF] [ A\ALIGN OFF
#Avg Type: RMS
Avg|Hold: 2/2

[05:57:19 T £A 23,201

Trig: Free Run
Atten: 30 dB

PNO: Fast ~—»—
IFGain:Low

Mkr1 2.495 954 GHz Auto Tune

Ref Offset 17.69 dB -29.136 dBm

Ref 30.00 dBm

10 dBIdiv
Log

CenterFreq
2500000000 GHz

StartFreq
2.480000000 GHz

Stop Freq
2520000000 GHz

CF Step
4.000000 MHz

Freq Offset
0 Hz

Center 2.50000 GHz
#Res BW 51 kHz

Span 40.00 MHz
#Sweep 1.000 s (1568 pts)

STATUS

VEBW 150 kHz*

Page 11 0f 114



W) WALTEK

TETHGEERTEIATIGH  BORELT It WTD22D03053479WO007_FCC Test Report 4G

1.11. LTE Band Edge(NTNV)(Subtest:11, Channel:20775, Bandwidth:5,
Modulation:Q16, RB Number: 12, RB Position:LOW)

Center Span RBW Frequency Power . Sweep
Detector Verdict .
Frequency (MHz) (MHz) (MHz) (MHz) (dBm) Point
2500 40 0.051 | RMS 2499.962 -20.26 | Pass 1568
BN Keysight Spectrum Analyzer - Swept SA = e |

[ INT REF] [ A\ALIGN OFF [05:57:26 T4 £-A 23,201
#Avg Type: RMS
PNO: Fast —»— T1rig: Free Run Avg|Hold: 2/2
IFGain:Low Atten: 30 dB

Mkr1 2.499 962 GHz Auto Tune
Ref Offset 17.69 dB
E%SBMW Rf!f 3(?.e00 dBm -20.258 dBm

Trace 1P
CenterFreq

2.500000000 GHz

StartFreq
2.480000000 GHz

Stop Freq
2520000000 GHz

CF Step
4,000000 MHz
Auto Man

Freq Offset
0 Hz

Center 2.50000 GHz Span 40.00 MHz
#Res BW 51 kHz VBW 150 kHz* #Sweep 1.000 s (1568 pts)

MSG STATUS
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1.12. LTE Band Edge(NTNV)(Subtest:12, Channel:20775, Bandwidth:5,
Modulation:Q16, RB Number: 12, RB Position:MID)

Center Span RBW Frequency Power . Sweep
Detector Verdict .
Frequency (MHz) (MHz) (MHz) (MHz) (dBm) Point
2500 40 0.051 | RMS 2499.987 -30.33 | Pass 1568
BN Keysight Spectrum Analyzer - Swept SA = e |

[ INT REF] [ A\ALIGN OFF
#Avg Type: RMS
Avg|Hold: 2/2

[05:57:32 T4 £A 23,201

Trig: Free Run
Atten: 30 dB

PNO: Fast ~—»—
IFGain:Low

Mkr1 2.499 987 GHz Auto Tune

Ref Offset 17.69 dB -30.330 dBm

Ref 30.00 dBm

10 dBIdiv
Log

CenterFreq
2500000000 GHz

StartFreq
2.480000000 GHz

Stop Freq
2520000000 GHz

CF Step
4.000000 MHz

Freq Offset
0 Hz

Center 2.50000 GHz
#Res BW 51 kHz

Span 40.00 MHz
#Sweep 1.000 s (1568 pts)

STATUS

VEBW 150 kHz*
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1.13. LTE Band Edge(NTNV)(Subtest:13, Channel:20775, Bandwidth:5,
Modulation:Q16, RB Number: 12, RB Position:HIGH)

Center Span RBW Frequency Power . Sweep
Detector Verdict .
Frequency (MHz) (MHz) (MHz) (MHz) (dBm) Point
2500 40 0.051 | RMS 2499.911 -36.24 | Pass 1568
BN Keysight Spectrum Analyzer - Swept SA = e |

[ INT REF] [ A\ALIGN OFF [05:57:39 T4 £A 23,201
#Avg Type: RMS
PNO: Fast —»— T1rig: Free Run Avg|Hold: 2/2
IFGain:Low Atten: 30 dB

Mkr1 2.499 911 GHz Auto Tune
Ref Offset 17.69 dB
E%SBMW Rf!f 3(?.e00 dBm -36.240 dBm

CenterFreq
2500000000 GHz

StartFreq
2.480000000 GHz

Stop Freq
2520000000 GHz

CF Step
4.000000 MHz

AP P e 0Hz
uﬂ---‘mm

Center 2.50000 GHz Span 40.00 MHz
#Res BW 51 kHz VBW 150 kHz* #Sweep 1.000 s (1568 pts)

MSG STATUS
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1.14. LTE Band Edge(NTNV)(Subtest:14, Channel:20775, Bandwidth:5,
Modulation:Q16, RB Number: 25, RB Position:LOW)

Center Span RBW Frequency Power . Sweep
Detector Verdict .
Frequency (MHz) (MHz) (MHz) (MHz) (dBm) Point
2500 40 0.051 | RMS 2499.962 -24.2 | Pass 1568
BN Keysight Spectrum Analyzer - Swept SA = e |

[ INT REF] [ A\ALIGN OFF
#Avg Type: RMS
Avg|Hold: 2/2

[05:57:45 T4 £-8 23,201

Trig: Free Run
Atten: 30 dB

PNO: Fast ~—»—
IFGain:Low

Mkr1 2.499 962 GHz Auto Tune

-24.196 dBm

Ref Offset 17.69 dB

10 dBidiv. ~ Ref 30.00 dBm
Log

CenterFreq
2500000000 GHz

il G I

StartFreq
2.480000000 GHz

Stop Freq
2520000000 GHz

CF Step
4.000000 MHz

Auto Man

Freq Offset
0 Hz

Center 2.50000 GHz
#Res BW 51 kHz

MSG

Span 40.00 MHz
#Sweep 1.000 s (1568 pts)

STATUS

VEBW 150 kHz*
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1.15. LTE Band Edge(NTNV)(Subtest:15, Channel:21425, Bandwidth:5,
Modulation:QPSK, RB Number: 1, RB Position:LOW)

Center Span RBW Frequency Power . Sweep
Detector Verdict .
Frequency (MHz) (MHz) (MHz) (MHz) (dBm) Point
2570 40 0.051 | RMS 2573.969 -26.78 | Pass 1568

BN Keysight Spectrum Analyzer - Swept SA = e |
T [ INT REF] [ A\ALIGN OFF [05:57:54 T4 £-8 23,201
#Avg Type: RMS
PNO: Fast —»— T1rig: Free Run Avg|Hold: 2/2
IFGain:Low Atten: 30 dB

Mkr1 2.573 969 GHz Auto Tune
-26.782 dBm

CenterFreq
2570000000 GHz

StartFreq
2.550000000 GHz

Stop Freq
2.590000000 GHz

CF Step

---l=I||II|-II----
Y m
Freq Offset

0 Hz

Center 2.57000 GHz Span 40.00 MHz
#Res BW 51 kHz VBW 150 kHz* #Sweep 1.000 s (1568 pts)

MSG STATUS
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1.16. LTE Band Edge(NTNV)(Subtest:16, Channel:21425, Bandwidth:5,
Modulation:QPSK, RB Number: 1, RB Position:MID)

Center Span RBW Frequency Power . Sweep
Detector Verdict .
Frequency (MHz) (MHz) (MHz) (MHz) (dBm) Point
2570 40 0.051 | RMS 2582.163 -51.74 | Pass 1568
BN Keysight Spectrum Analyzer - Swept SA = e |

[ INT REF] [ A\ALIGN OFF [05:58:00 T4 8 23,201
#Avg Type: RMS
PNO: Fast —»— T1rig: Free Run Avg|Hold: 2/2
IFGain:Low Atten: 30 dB

Mkr1 2.582 163 GHz | RS
Ret 3000 dBim- -51.745 dBm

CenterFreq
2570000000 GHz

StartFreq
2.550000000 GHz

Stop Freq
2.590000000 GHz

CF Step
4.000000 MHz

Freq Offset
0 Hz

Center 2.57000 GHz Span 40.00 MHz
#Res BW 51 kHz VBW 150 kHz* #Sweep 1.000 s (1568 pts)

MSG STATUS
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1.17. LTE Band Edge(NTNV)(Subtest:17, Channel:21425, Bandwidth:5,
Modulation:QPSK, RB Number: 1, RB Position:HIGH)

Center Span RBW Frequency Power . Sweep
Detector Verdict .
Frequency (MHz) (MHz) (MHz) (MHz) (dBm) Point
2570 40 0.051 | RMS 2570.013 -10.61 | Pass 1568
BN Keysight Spectrum Analyzer - Swept SA = e |

[ INT REF] [ A\ALIGN OFF [05:58:06 T4F +-8 23,201
#Avg Type: RMS
PNO: Fast —»— T1rig: Free Run Avg|Hold: 2/2
IFGain:Low Atten: 30 dB

Mkr1 2.570 013 GHz Auto Tune

Ref Dﬁ'etBZB -10.615 dBm

Trace 1P
CenterFreq
2.550000000 GHz

Stop Freq
2.590000000 GHz

CF Step
4.000000 MHz

Freq Offset
0 Hz

Center 2.57000 GHz Span 40.00 MHz
#Res BW 51 kHz VBW 150 kHz* #Sweep 1.000 s (1568 pts)

MSG STATUS
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1.18. LTE Band Edge(NTNV)(Subtest:18, Channel:21425, Bandwidth:5,
Modulation:QPSK, RB Number: 12, RB Position:LOW)

Center Span RBW Frequency Power . Sweep
Detector Verdict .
Frequency (MHz) (MHz) (MHz) (MHz) (dBm) Point
2570 40 0.051 | RMS 2571.136 -36.7 | Pass 1568
BN Keysight Spectrum Analyzer - Swept SA = e |

[ INT REF] [ A\ALIGN OFF
#Avg Type: RMS
Avg|Hold: 2/2

[05:58:13 T4 £8 23,201

Trig: Free Run
Atten: 30 dB

PNO: Fast ~—»—
IFGain:Low

Mkr1 2.571 136 GHz Auto Tune

-36.696 dBm

CenterFreq
2570000000 GHz

StartFreq
2.550000000 GHz

Stop Freq
2.590000000 GHz

CF Step
4.000000 MHz

Freq Offset
0 Hz

Center 2.57000 GHz
#Res BW 51 kHz

Span 40.00 MHz
#Sweep 1.000 s (1568 pts)

STATUS

VEBW 150 kHz*
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1.19. LTE Band Edge(NTNV)(Subtest:19, Channel:21425, Bandwidth:5,
Modulation:QPSK, RB Number: 12, RB Position:MID)

Center Span RBW Frequency Power . Sweep
Detector Verdict .
Frequency (MHz) (MHz) (MHz) (MHz) (dBm) Point
2570 40 0.051 | RMS 2570.013 -31.38 | Pass 1568
BN Keysight Spectrum Analyzer - Swept SA = e |

[ INT REF] [ A\ALIGN OFF [05:58:19 T4 £A 23,201
#Avg Type: RMS
PNO: Fast —»— T1rig: Free Run Avg|Hold: 2/2
IFGain:Low Atten: 30 dB

Mkr1 2.570 013 GHz |
Ret 3000 dBim- -31.383 dBm

---------- —
I
I I 2.550000000 GHz

Stop Freq
2.590000000 GHz

CF Step
4.000000 MHz

Freq Offset
0 Hz

Center 2.57000 GHz Span 40.00 MHz
#Res BW 51 kHz VBW 150 kHz* #Sweep 1.000 s (1568 pts)

MSG STATUS
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1.20. LTE Band Edge(NTNV)(Subtest:20, Channel:21425, Bandwidth:5,
Modulation:QPSK, RB Number: 12, RB Position:HIGH)

[ INT REF]

[ A\ALIGN OFF

[05:58:26 TF +-8 23,201

Trig: Free Run
Atten: 30 dB

PNO: Fast ~—»—
IFGain:Low

mmw

Center 2.57000 GHz

#Res BW 51 kHz VEBW 150 kHz*

#Avg Type: RMS
Avg|Hold: 2/2

Mkr1 2.570 013 GHz

NN .

""-mmmm

-21.903 dBm

I
A i-i
1--1--mm---

Span 40.00 MHz

#Sweep 1.000 s (1568 pts)

STATUS

Center Span RBW Frequency Power . Sweep
Detector Verdict .
Frequency (MHz) (MHz) (MHz) (MHz) (dBm) Point
2570 40 0.051 | RMS 2570.013 -21.9 | Pass 1568
BN Keysight Spectrum Analyzer - Swept SA = e |

Auto Tune

CenterFreq
2570000000 GHz

StartFreq
2.550000000 GHz

Stop Freq
2.590000000 GHz

CF Step
4.000000 MHz

Freq Offset
0 Hz
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1.21. LTE Band Edge(NTNV)(Subtest:21, Channel:21425, Bandwidth:5,
Modulation:QPSK, RB Number: 25, RB Position:LOW)

Center Span RBW Frequency Power . Sweep
Detector Verdict .
Frequency (MHz) (MHz) (MHz) (MHz) (dBm) Point
2570 40 0.051 | RMS 2570.038 -25.09 | Pass 1568
BN Keysight Spectrum Analyzer - Swept SA = e |

[ INT REF] [ A\ALIGN OFF [05:58:33 T4 £A 23,201
#Avg Type: RMS
PNO: Fast —»— T1rig: Free Run Avg|Hold: 2/2
IFGain:Low Atten: 30 dB

Mkr1 2.570 038 GHz |
Ret 3000 dBim- -25.092 dBm

CenterFreq
2570000000 GHz

StartFreq
0.00 2.550000000 GHz

Stop Freq
2.590000000 GHz

CF Step
4.000000 MHz

Freq Offset
0 Hz

il N
Center 2.57000 GHz Span 40.00 MHz
#Res BW 51 kHz VBW 150 kHz* #Sweep 1.000 s (1568 pts)

MSG STATUS

Page 22 of 114



\

WALTEK

TESTING - CERTIFICATION - INSPECTION

WTD22D03053479W007_FCC Test Report 4G

1.22. LTE Band Edge(NTNV)(Subtest:22, Channel:21425, Bandwidth:5,
Modulation:Q16, RB Number: 1, RB Position:LOW)

Center Span RBW Frequency Power . Sweep
Detector Verdict .
Frequency (MHz) (MHz) (MHz) (MHz) (dBm) Point
2570 40 0.051 | RMS 2574.021 -28.33 | Pass 1568
BN Keysight Spectrum Analyzer - Swept SA = e |

[ INT REF] [ A\ALIGN OFF
#Avg Type: RMS
Avg|Hold: 2/2

[05:58:39 T4 £-A 23,201

Trig: Free Run
Atten: 30 dB

PNO: Fast ~—»—
IFGain:Low

Mkr1 2.574 021 GHz Auto Tune

-28.334 dBm

CenterFreq
2570000000 GHz

StartFreq
2.550000000 GHz

Stop Freq
2.590000000 GHz

CF Step
4.000000 MHz

Freq Offset
0 Hz

Center 2.57000 GHz
#Res BW 51 kHz

Span 40.00 MHz
#Sweep 1.000 s (1568 pts)

STATUS

VEBW 150 kHz*
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1.23. LTE Band Edge(NTNV)(Subtest:23, Channel:21425, Bandwidth:5,
Modulation:Q16, RB Number: 1, RB Position:MID)

Center Span RBW Frequency Power . Sweep
Detector Verdict .
Frequency (MHz) (MHz) (MHz) (MHz) (dBm) Point
2570 40 0.051 | RMS 2585.763 -51.33 | Pass 1568
BN Keysight Spectrum Analyzer - Swept SA = e |

[ INT REF] [ A\ALIGN OFF
#Avg Type: RMS
Avg|Hold: 2/2

[05:58:46 TF +-A 23,201

Trig: Free Run
Atten: 30 dB

PNO: Fast ~—»—
IFGain:Low

Mkr1 2.585 763 GHz Auto Tune

-51.331 dBm

CenterFreq
2570000000 GHz

StartFreq
2.550000000 GHz

Stop Freq
2.590000000 GHz

CF Step
4.000000 MHz

Freq Offset
0 Hz

Center 2.57000 GHz
#Res BW 51 kHz

Span 40.00 MHz
#Sweep 1.000 s (1568 pts)

STATUS

VEBW 150 kHz*
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1.24. LTE Band Edge(NTNV)(Subtest:24, Channel:21425, Bandwidth:5,
Modulation:Q16, RB Number: 1, RB Position:HIGH)

Center Span RBW Frequency Power . Sweep
Detector Verdict .
Frequency (MHz) (MHz) (MHz) (MHz) (dBm) Point
2570 40 0.051 | RMS 2570.013 -10.89 | Pass 1568
BN Keysight Spectrum Analyzer - Swept SA = e |

[ INT REF] [ A\ALIGN OFF
#Avg Type: RMS
Avg|Hold: 2/2

[05:58:52 T4 8 23,201

Trig: Free Run
Atten: 30 dB

PNO: Fast ~—»—
IFGain:Low

Mkr1 2.570 013 GHz Auto Tune

-10.885 dBm

CenterFreq
2570000000 GHz

StartFreq
2.550000000 GHz

Stop Freq
2.590000000 GHz

CF Step
4.000000 MHz

Freq Offset
0 Hz

Center 2.57000 GHz
#Res BW 51 kHz

Span 40.00 MHz
#Sweep 1.000 s (1568 pts)

STATUS

VEBW 150 kHz*
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1.25. LTE Band Edge(NTNV)(Subtest:25, Channel:21425, Bandwidth:5,
Modulation:Q16, RB Number: 12, RB Position:LOW)

Center Span RBW Frequency Power . Sweep
Detector Verdict .
Frequency (MHz) (MHz) (MHz) (MHz) (dBm) Point
2570 40 0.051 | RMS 2576.267 -51.16 | Pass 1568

BN Keysight Spectrum Analyzer - Swept SA = e |
T [ INT REF] [ A\ALIGN OFF [05:58:59 T4 +-8 23,201
#Avg Type: RMS
PNO: Fast —»— T1rig: Free Run Avg|Hold: 2/2
IFGain:Low Atten: 30 dB

Mkr1 2.576 267 GHz Auto Tune
-51.157 dBm

CenterFreq
2570000000 GHz

StartFreq
2.550000000 GHz

Stop Freq
2.590000000 GHz

CF Step
4.000000 MHz

--Fﬂh T

0 Hz

Center 2.57000 GHz Span 40.00 MHz
#Res BW 51 kHz VBW 150 kHz* #Sweep 1.000 s (1568 pts)

MSG STATUS
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1.26. LTE Band Edge(NTNV)(Subtest:26, Channel:21425, Bandwidth:5,
Modulation:Q16, RB Number: 12, RB Position:MID)

Center Span RBW Frequency Power . Sweep
Detector Verdict .
Frequency (MHz) (MHz) (MHz) (MHz) (dBm) Point
2570 40 0.051 | RMS 2570.013 -33.45 | Pass 1568
BN Keysight Spectrum Analyzer - Swept SA = e |

[ INT REF] [ A\ALIGN OFF
#Avg Type: RMS
Avg|Hold: 2/2

[05:59:05 T4 -8 23,201

Trig: Free Run
Atten: 30 dB

PNO: Fast ~—»—
IFGain:Low

Mkr1 2.570 013 GHz Auto Tune

f Offset 18.29 dB -33.452 dBm

), 00 dBm
CenterFreq

2.570000000 GHz

StartFreq
2.550000000 GHz

Stop Freq
2.590000000 GHz

CF Step
4.000000 MHz

Freq Offset
0 Hz

Center 2.57000 GHz
#Res BW 51 kHz

MSG

Span 40.00 MHz
#Sweep 1.000 s (1568 pts)

STATUS

VEBW 150 kHz*
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1.27. LTE Band Edge(NTNV)(Subtest:27, Channel:21425, Bandwidth:5,
Modulation:Q16, RB Number: 12, RB Position:HIGH)

Center Span RBW Frequency Power . Sweep
Detector Verdict .
Frequency (MHz) (MHz) (MHz) (MHz) (dBm) Point
2570 40 0.051 | RMS 2570.013 -22.31 | Pass 1568

BN Keysight Spectrum Analyzer - Swept SA = e |
T [ INT REF] [ A\ALIGN OFF [05:59:11 T4 8 23,201
#Avg Type: RMS
PNO: Fast —»— T1rig: Free Run Avg|Hold: 2/2
IFGain:Low Atten: 30 dB

Mkr1 2.570 013 GHz Auto Tune
-22.314 dBm

CenterFreq
2570000000 GHz

StartFreq
0.00 2.550000000 GHz

Stop Freq
2.590000000 GHz

CF Step
4.000000 MHz

Freq Offset
0 Hz

Center 2.57000 GHz Span 40.00 MHz
#Res BW 51 kHz VBW 150 kHz* #Sweep 1.000 s (1568 pts)

MSG STATUS
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1.28. LTE Band Edge(NTNV)(Subtest:28, Channel:21425, Bandwidth:5,
Modulation:Q16, RB Number: 25, RB Position:LOW)

Center Span RBW Frequency Power . Sweep
Detector Verdict .
Frequency (MHz) (MHz) (MHz) (MHz) (dBm) Point
2570 40 0.051 | RMS 2570.013 -26.74 | Pass 1568
BN Keysight Spectrum Analyzer - Swept SA = e |

[ INT REF] [ A\ALIGN OFF
#Avg Type: RMS
Avg|Hold: 2/2

[05:59:18 T4 A 23,201

Trig: Free Run
Atten: 30 dB

PNO: Fast ~—»—
IFGain:Low

Mkr1 2.570 013 GHz Auto Tune

-26.738 dBm

CenterFreq
2570000000 GHz

StartFreq
2.550000000 GHz

Stop Freq
2.590000000 GHz

CF Step
4.000000 MHz

Freq Offset
0 Hz

Center 2.57000 GHz
#Res BW 51 kHz

Span 40.00 MHz
#Sweep 1.000 s (1568 pts)

STATUS

VEBW 150 kHz*
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1.29. LTE Band Edge(NTNV)(Subtest:29, Channel:20800, Bandwidth:10,
Modulation:QPSK, RB Number: 1, RB Position:LOW)

Center Span RBW Frequency Power . Sweep
Detector Verdict .
Frequency (MHz) (MHz) (MHz) (MHz) (dBm) Point
2500 40 0.1 | RMS 2499.975 -13.71 | Pass 800
BN Keysight Spectrum Analyzer - Swept SA = e |

[ INT REF] [ A\ALIGN OFF [05:59:29 T4 8 23,201
#Avg Type: RMS
PNO: Fast —»— T1rig: Free Run Avg|Hold: 2/2
IFGain:Low Atten: 30 dB

Mkr1 2.499 97 GHz Auto Tune
ety 499 97 Ghz

CenterFreq
2500000000 GHz

StartFreq
2.480000000 GHz

Stop Freq
2520000000 GHz

e —
N R
A i
LSV
IR AR N -

Center 2.50000 GHz Span 40.00 MHz
#Res BW 100 kHz VBW 300 kHz* #Sweep 1.000 s (800 pts)

MSG STATUS
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1.30. LTE Band Edge(NTNV)(Subtest:30, Channel:20800, Bandwidth:10,
Modulation:QPSK, RB Number: 1, RB Position:MID)

Center Span RBW Frequency Power . Sweep
Detector Verdict .
Frequency (MHz) (MHz) (MHz) (MHz) (dBm) Point
2500 40 0.1 | RMS 2480.05 -50.67 | Pass 800
BN Keysight Spectrum Analyzer - Swept SA = e |

[ INT REF] [ A\ALIGN OFF [05:59:35 T4 £-A 23,201
#Avg Type: RMS
PNO: Fast —»— T1rig: Free Run Avg|Hold: 2/2
IFGain:Low Atten: 30 dB

Mkr1 2.480 05 GHz Auto Tune
Ref Offset 17.69 dB
E%SBMW Rf!f 3(?.e00 dBm _50.670 dBm

Trace 1P
CenterFreq
fl

2.500000000 GHz

StartFreq
2.480000000 GHz

Stop Freq
2520000000 GHz

CF Step
4.000000 MHz

Freq Offset
0 Hz

Center 2.50000 GHz Span 40.00 MHz
#Res BW 100 kHz VBW 300 kHz* #Sweep 1.000 s (800 pts)

MSG STATUS
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1.31. LTE Band Edge(NTNV)(Subtest:31, Channel:20800, Bandwidth:10,
Modulation:QPSK, RB Number: 1, RB Position:HIGH)

Center Span RBW Frequency Power . Sweep
Detector Verdict .
Frequency (MHz) (MHz) (MHz) (MHz) (dBm) Point
2500 40 0.1 | RMS 2491.765 -27.92 | Pass 800
BN Keysight Spectrum Analyzer - Swept SA = e |

[ INT REF] [ A\ALIGN OFF [05:59:41 T £8 23,201
#Avg Type: RMS
PNO: Fast —»— T1rig: Free Run Avg|Hold: 2/2
IFGain:Low Atten: 30 dB

Mkr1 2.491 76 GHz Auto Tune
Ref Offset 17.69 dB
10 gBaiy Ref 30.00 dBm 57 891 dBr

CenterFreq
2500000000 GHz

StartFreq
2.480000000 GHz

Stop Freq
2520000000 GHz

CF Step
4.000000 MHz

Freq Offset
0 Hz

Center 2.50000 GHz Span 40.00 MHz
#Res BW 100 kHz VBW 300 kHz* #Sweep 1.000 s (800 pts)

MSG STATUS
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1.32. LTE Band Edge(NTNV)(Subtest:32, Channel:20800, Bandwidth:10,
Modulation:QPSK, RB Number: 25, RB Position:LOW)

Center Span RBW Frequency Power . Sweep
Detector Verdict .
Frequency (MHz) (MHz) (MHz) (MHz) (dBm) Point
2500 40 0.1 | RMS 2499.975 -21.37 | Pass 800
BN Keysight Spectrum Analyzer - Swept SA = e |

[ INT REF] [ A\ALIGN OFF [05:59:49 T4 8 23,201
#Avg Type: RMS
PNO: Fast —»— T1rig: Free Run Avg|Hold: 2/2
IFGain:Low Atten: 30 dB

Mkr1 2.499 97 GHz Auto Tune
ety 499 97 Ghz

CenterFreq
2500000000 GHz

StartFreq
2.480000000 GHz

Stop Freq
2520000000 GHz

CF Step
4.000000 MHz

Sy

e

Center 2.50000 GHz Span 40.00 MHz
#Res BW 100 kHz VBW 300 kHz* #Sweep 1.000 s (800 pts)

MSG STATUS
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1.33. LTE Band Edge(NTNV)(Subtest:33, Channel:20800, Bandwidth:10,
Modulation:QPSK, RB Number: 25, RB Position:MID)

Center Span RBW Frequency Power . Sweep
Detector Verdict .
Frequency (MHz) (MHz) (MHz) (MHz) (dBm) Point
2500 40 0.1 | RMS 2499.875 -26.98 | Pass 800
BN Keysight Spectrum Analyzer - Swept SA = e |

[ INT REF] [ A\ALIGN OFF [05:59:55 T4 -8 23,201
#Avg Type: RMS
PNO: Fast —»— T1rig: Free Run Avg|Hold: 2/2
IFGain:Low Atten: 30 dB

Mkr1 2.499 87 GHz Auto Tune
ety 499 7 Ghz

CenterFreq
2500000000 GHz

StartFreq
2.480000000 GHz

Stop Freq
2520000000 GHz

CF Step
4.000000 MHz

Freq Offset
0 Hz

Center 2.50000 GHz Span 40.00 MHz
#Res BW 100 kHz VBW 300 kHz* #Sweep 1.000 s (800 pts)

MSG STATUS
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1.34. LTE Band Edge(NTNV)(Subtest:34, Channel:20800, Bandwidth:10,
Modulation:QPSK, RB Number: 25, RB Position:HIGH)

Center Span RBW Frequency Power . Sweep
Detector Verdict .
Frequency (MHz) (MHz) (MHz) (MHz) (dBm) Point
2500 40 0.1 | RMS 2494.769 -40.01 | Pass 800
BN Keysight Spectrum Analyzer - Swept SA = e |

[ INT REF] [ A\ALIGN OFF [06:00:01 T4 8 23,201
#Avg Type: RMS
PNO: Fast —»— T1rig: Free Run Avg|Hold: 2/2
IFGain:Low Atten: 30 dB

Mkr1 2.494 77 GHz Auto Tune
Ref Offset 17.69 dB
10 gBaiy Ref 30.00 dBm ~40.011 dBrs

CenterFreq
2500000000 GHz

StartFreq
2.480000000 GHz

Stop Freq
2520000000 GHz

CF Step
4.000000 MHz

Freq Offset
0 Hz

Center 2.50000 GHz Span 40.00 MHz
#Res BW 100 kHz VBW 300 kHz* #Sweep 1.000 s (800 pts)

MSG STATUS
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1.35. LTE Band Edge(NTNV)(Subtest:35, Channel:20800, Bandwidth:10,
Modulation:QPSK, RB Number: 50, RB Position:LOW)

Center Span RBW Frequency Power . Sweep
Detector Verdict .
Frequency (MHz) (MHz) (MHz) (MHz) (dBm) Point
2500 40 0.1 | RMS 2491.615 -34.85 | Pass 800
BN Keysight Spectrum Analyzer - Swept SA = e |

[ INT REF] [ A\ALIGN OFF [06:00:08 T4 8 23,201
#Avg Type: RMS
PNO: Fast —»— T1rig: Free Run Avg|Hold: 2/2
IFGain:Low Atten: 30 dB

Mkr1 2.491 61 GHz Auto Tune
Ref Offset 17.69 dB
E%SBMW Rf!f 3(?.e00 dBm 34.852 dBm

race 1 P
CenterFreq

2.500000000 GHz

StartFreq
2.480000000 GHz

2.520000000 GHz

CF Step
4.000000 MHz

- Stop Freq
N -
e

RN
! Freq Offset
e

Center 2.50000 GHz Span 40.00 MHz
#Res BW 100 kHz VBW 300 kHz* #Sweep 1.000 s (800 pts)

MSG STATUS
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1.36. LTE Band Edge(NTNV)(Subtest:36, Channel:20800, Bandwidth:10,
Modulation:Q16, RB Number: 1, RB Position:LOW)

Center Span RBW Frequency Power . Sweep
Detector Verdict .
Frequency (MHz) (MHz) (MHz) (MHz) (dBm) Point
2500 40 0.1 | RMS 2499.975 -15.29 | Pass 800
BN Keysight Spectrum Analyzer - Swept SA = e |

[ INT REF] [ A\ALIGN OFF [06:00:14 T £A 23,201
#Avg Type: RMS
PNO: Fast —»— T1rig: Free Run Avg|Hold: 2/2
IFGain:Low Atten: 30 dB

Mkr1 2.499 97 GHz Auto Tune
ety 499 97 Ghz

CenterFreq
2500000000 GHz

StartFreq
2.480000000 GHz

Stop Freq
2520000000 GHz

CF Step
4.000000 MHz

Freq Offset
0 Hz

Center 2.50000 GHz Span 40.00 MHz
#Res BW 100 kHz VBW 300 kHz* #Sweep 1.000 s (800 pts)

MSG STATUS
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1.37. LTE Band Edge(NTNV)(Subtest:37, Channel:20800, Bandwidth:10,
Modulation:Q16, RB Number: 1, RB Position:MID)

Center Span RBW Frequency Power . Sweep
Detector Verdict .
Frequency (MHz) (MHz) (MHz) (MHz) (dBm) Point
2500 40 0.1 | RMS 2489.912 -50.46 | Pass 800
BN Keysight Spectrum Analyzer - Swept SA = e |

[ INT REF] [ A\ALIGN OFF [06:00:21 T4 -8 23,201
#Avg Type: RMS
PNO: Fast —»— T1rig: Free Run Avg|Hold: 2/2
IFGain:Low Atten: 30 dB

Mkr1 2.489 91 GHz Auto Tune
Ref Offset 17.69 dB
10 gBaiy Ref 30.00 dBm 50,460 dBr

CenterFreq
2500000000 GHz

StartFreq
2.480000000 GHz

Stop Freq
2520000000 GHz

CF Step
4.000000 MHz

Freq Offset
0 Hz

Center 2.50000 GHz Span 40.00 MHz
#Res BW 100 kHz VBW 300 kHz* #Sweep 1.000 s (800 pts)

MSG STATUS
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1.38. LTE Band Edge(NTNV)(Subtest:38, Channel:20800, Bandwidth:10,
Modulation:Q16, RB Number: 1, RB Position:HIGH)

Center Span RBW Frequency Power . Sweep
Detector Verdict .
Frequency (MHz) (MHz) (MHz) (MHz) (dBm) Point
2500 40 0.1 | RMS 2491.765 -27.62 | Pass 800
BN Keysight Spectrum Analyzer - Swept SA = e |

[ INT REF] [ A\ALIGN OFF [06:00:27 T4 8 23,201
#Avg Type: RMS
PNO: Fast —»— T1rig: Free Run Avg|Hold: 2/2
IFGain:Low Atten: 30 dB

Mkr1 2.491 76 GHz Auto Tune
Ref Offset 17.69 dB
10 gBaiy Ref 30.00 dBm 57 616 dBr

CenterFreq
2500000000 GHz

StartFreq
2.480000000 GHz

Stop Freq
2520000000 GHz

CF Step
4.000000 MHz

Freq Offset
0 Hz

Center 2.50000 GHz Span 40.00 MHz
#Res BW 100 kHz VBW 300 kHz* #Sweep 1.000 s (800 pts)

MSG STATUS
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1.39. LTE Band Edge(NTNV)(Subtest:39, Channel:20800, Bandwidth:10,
Modulation:Q16, RB Number: 25, RB Position:LOW)

Center Span RBW Frequency Power . Sweep
Detector Verdict .
Frequency (MHz) (MHz) (MHz) (MHz) (dBm) Point
2500 40 0.1 | RMS 2499.975 -22.73 | Pass 800
BN Keysight Spectrum Analyzer - Swept SA = e |

[ INT REF] [ A\ALIGN OFF [06:00:34 TF £A 23,201
#Avg Type: RMS
PNO: Fast —»— T1rig: Free Run Avg|Hold: 2/2
IFGain:Low Atten: 30 dB

Mkr1 2.499 97 GHz Auto Tune
ety 499 97 Ghz

CenterFreq
2500000000 GHz

StartFreq
2.480000000 GHz

Stop Freq
2520000000 GHz

CF Step
4.000000 MHz

Freq Offset
0 Hz

Center 2.50000 GHz Span 40.00 MHz
#Res BW 100 kHz VBW 300 kHz* #Sweep 1.000 s (800 pts)

MSG STATUS

Page 40 of 114



W) WALTEK

TETHGEERTEIATIGH  BORELT It WTD22D03053479WO007_FCC Test Report 4G

1.40. LTE Band Edge(NTNV)(Subtest:40, Channel:20800, Bandwidth:10,
Modulation:Q16, RB Number: 25, RB Position:MID)

Center Span RBW Frequency Power . Sweep
Detector Verdict .
Frequency (MHz) (MHz) (MHz) (MHz) (dBm) Point
2500 40 0.1 | RMS 2499.775 -29.2 | Pass 800
BN Keysight Spectrum Analyzer - Swept SA = e |

[ INT REF] [ A\ALIGN OFF [06:00:40 T 8 23,201
#Avg Type: RMS
PNO: Fast —»— T1rig: Free Run Avg|Hold: 2/2
IFGain:Low Atten: 30 dB

Mkr1 2.499 77 GHz Auto Tune
ety 495 77 Ghz

CenterFreq
2500000000 GHz

StartFreq
2.480000000 GHz

Stop Freq
2520000000 GHz

CF Step
4.000000 MHz

Freq Offset
0 Hz

Center 2.50000 GHz Span 40.00 MHz
#Res BW 100 kHz VBW 300 kHz* #Sweep 1.000 s (800 pts)

MSG STATUS
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1.41. LTE Band Edge(NTNV)(Subtest:41, Channel:20800, Bandwidth:10,
Modulation:Q16, RB Number: 25, RB Position:HIGH)

Center Span RBW Frequency Power . Sweep
Detector Verdict .
Frequency (MHz) (MHz) (MHz) (MHz) (dBm) Point
2500 40 0.1 | RMS 2489.111 -50.45 | Pass 800
BN Keysight Spectrum Analyzer - Swept SA = e |

[ INT REF] [ A\ALIGN OFF [06:00:46 T2F £-8 23,201
#Avg Type: RMS
PNO: Fast —»— T1rig: Free Run Avg|Hold: 2/2
IFGain:Low Atten: 30 dB

Mkr1 2.489 11 GHz Auto Tune
ety 485 11 GHz

CenterFreq
2500000000 GHz

StartFreq
2.480000000 GHz

Stop Freq
2520000000 GHz

CF Step
4.000000 MHz

Freq Offset
0 Hz

Center 2.50000 GHz Span 40.00 MHz
#Res BW 100 kHz VBW 300 kHz* #Sweep 1.000 s (800 pts)

MSG STATUS
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1.42. LTE Band Edge(NTNV)(Subtest:42, Channel:20800, Bandwidth:10,
Modulation:Q16, RB Number: 50, RB Position:LOW)

Center Span RBW Frequency Power . Sweep
Detector Verdict .
Frequency (MHz) (MHz) (MHz) (MHz) (dBm) Point
2500 40 0.1 | RMS 2499.975 -25.59 | Pass 800
BN Keysight Spectrum Analyzer - Swept SA = e |

[ INT REF] [ A\ALIGN OFF [06:00:53 T4 8 23,201
#Avg Type: RMS
PNO: Fast —»— T1rig: Free Run Avg|Hold: 2/2
IFGain:Low Atten: 30 dB

Mkr1 2.499 97 GHz Auto Tune
ety 499 97 Ghz

CenterFreq
2500000000 GHz

StartFreq
2.480000000 GHz

Stop Freq
2520000000 GHz

CF Step
4.000000 MHz

Freq Offset
0 Hz

Center 2.50000 GHz Span 40.00 MHz
#Res BW 100 kHz VBW 300 kHz* #Sweep 1.000 s (800 pts)

MSG STATUS
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1.43. LTE Band Edge(NTNV)(Subtest:43, Channel:21400, Bandwidth:10,
Modulation:QPSK, RB Number: 1, RB Position:LOW)

Center Span RBW Frequency Power . Sweep
Detector Verdict .
Frequency (MHz) (MHz) (MHz) (MHz) (dBm) Point
2570 40 0.1 | RMS 2578.235 -26.62 | Pass 800
BN Keysight Spectrum Analyzer - Swept SA = e |

[ INT REF] [ A\ALIGN OFF [06:01:02 T4 -8 23,201
#Avg Type: RMS
PNO: Fast —»— T1rig: Free Run Avg|Hold: 2/2
IFGain:Low Atten: 30 dB

Mkr1 2.578 24 GHz|[EEEEEEAEL
Rer 3000 dem- -26.617 dBm

E---‘----- Sente e
--.il--‘----- 2570000000 GHz
--.II--‘----- 00000 611

2550000000 GHz

Stop Freq
2.590000000 GHz

NI
BEA TR ——
I A I I A -

PRSI Y N .-

Center 2.57000 GHz Span 40.00 MHz
#Res BW 100 kHz VBW 300 kHz* #Sweep 1.000 s (800 pts)

MSG STATUS
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1.44. LTE Band Edge(NTNV)(Subtest:44, Channel:21400, Bandwidth:10,
Modulation:QPSK, RB Number: 1, RB Position:MID)

Center Span RBW Frequency Power . Sweep
Detector Verdict .
Frequency (MHz) (MHz) (MHz) (MHz) (dBm) Point
2570 40 0.1 | RMS 2586.746 -49.52 | Pass 800

BN Keysight Spectrum Analyzer - Swept SA = e |
T [ INT REF] [ A\ALIGN OFF [06:01:09 T 8 23,201
#Avg Type: RMS
PNO: Fast —»— T1rig: Free Run Avg|Hold: 2/2
IFGain:Low Atten: 30 dB

Mkr1 2.586 75 GHz Auto Tune
-49.516 dBm

) ----ll-‘----- ———
} ----II-‘----- it
0.00 2.550000000 GHz

Stop Freq
2.590000000 GHz

CF Step
4.000000 MHz

o
-M...h"' S

Center 2.57000 GHz Span 40.00 MHz
#Res BW 100 kHz VBW 300 kHz* #Sweep 1.000 s (800 pts)

MSG STATUS
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1.45. LTE Band Edge(NTNV)(Subtest:45, Channel:21400, Bandwidth:10,
Modulation:QPSK, RB Number: 1, RB Position:HIGH)

Center Span RBW Frequency Power . Sweep
Detector Verdict .
Frequency (MHz) (MHz) (MHz) (MHz) (dBm) Point
2570 40 0.1 | RMS 2570.025 -14.77 | Pass 800

BN Keysight Spectrum Analyzer - Swept SA = e |
T [ INT REF] [ A\ALIGN OFF [06:01:15 T4 8 23,201
#Avg Type: RMS
PNO: Fast —»— T1rig: Free Run Avg|Hold: 2/2
IFGain:Low Atten: 30 dB

Mkr1 2.570 03 GHz Auto Tune
-14.766 dBm

CenterFreq
2570000000 GHz

StartFreq
2.550000000 GHz

Stop Freq
2.590000000 GHz

CF Step
4.000000 MHz

Freq Offset
0 Hz

Center 2.57000 GHz Span 40.00 MHz
#Res BW 100 kHz VBW 300 kHz* #Sweep 1.000 s (800 pts)

MSG STATUS
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1.46. LTE Band Edge(NTNV)(Subtest:46, Channel:21400, Bandwidth:10,
Modulation:QPSK, RB Number: 25, RB Position:LOW)

Center Span RBW Frequency Power . Sweep
Detector Verdict .
Frequency (MHz) (MHz) (MHz) (MHz) (dBm) Point
2570 40 0.1 | RMS 2580.188 -48.89 | Pass 800
BN Keysight Spectrum Analyzer - Swept SA = e |

[ INT REF] [ A\ALIGN OFF [06:01:21 T4 8 23,201
#Avg Type: RMS
PNO: Fast —»— T1rig: Free Run Avg|Hold: 2/2
IFGain:Low Atten: 30 dB

Mkr1 2.580 19 GHz Auto Tune
-43.388 dBm

CenterFreq
2570000000 GHz

StartFreq
2.550000000 GHz

Stop Freq
2.590000000 GHz

CF Step
4,000000 MHz
Auto Man

Freq Offset
0 Hz

Center 2.57000 GHz Span 40.00 MHz
#Res BW 100 kHz VBW 300 kHz* #Sweep 1.000 s (800 pts)

MSG STATUS
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1.47. LTE Band Edge(NTNV)(Subtest:47, Channel:21400, Bandwidth:10,
Modulation:QPSK, RB Number: 25, RB Position:MID)

Center Span RBW Frequency Power . Sweep
Detector Verdict .
Frequency (MHz) (MHz) (MHz) (MHz) (dBm) Point
2570 40 0.1 | RMS 2570.175 -32.22 | Pass 800
BN Keysight Spectrum Analyzer - Swept SA = e |

[ INT REF] [ A\ALIGN OFF [06:01:28 T4 8 23,201
#Avg Type: RMS
PNO: Fast —»— T1rig: Free Run Avg|Hold: 2/2
IFGain:Low Atten: 30 dB

Mkr1 2.570 18 GHz Auto Tune
-32.215 dBm

CenterFreq
2570000000 GHz

StartFreq
2.550000000 GHz

Stop Freq
2.590000000 GHz

CF Step
4,000000 MHz
Auto Man

Freq Offset
0 Hz

Center 2.57000 GHz Span 40.00 MHz
#Res BW 100 kHz VBW 300 kHz* #Sweep 1.000 s (800 pts)

MSG STATUS
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1.48. LTE Band Edge(NTNV)(Subtest:48, Channel:21400, Bandwidth:10,
Modulation:QPSK, RB Number: 25, RB Position:HIGH)

Center Span RBW Frequency Power . Sweep
Detector Verdict .
Frequency (MHz) (MHz) (MHz) (MHz) (dBm) Point
2570 40 0.1 | RMS 2570.025 -25.64 | Pass 800
BN Keysight Spectrum Analyzer - Swept SA = e |

[ INT REF] [ A\ALIGN OFF [06:01:34 T4 £A 23,201
#Avg Type: RMS
PNO: Fast —»— T1rig: Free Run Avg|Hold: 2/2
IFGain:Low Atten: 30 dB

Mkr1 2.570 03 GHz Auto Tune
-25.637 dBm

CenterFreq
2570000000 GHz

StartFreq
2.550000000 GHz

Stop Freq
2.590000000 GHz

CF Step
4.000000 MHz

Freq Offset
0 Hz

Center 2.57000 GHz Span 40.00 MHz
#Res BW 100 kHz VBW 300 kHz* #Sweep 1.000 s (800 pts)

MSG STATUS
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1.49. LTE Band Edge(NTNV)(Subtest:49, Channel:21400, Bandwidth:10,
Modulation:QPSK, RB Number: 50, RB Position:LOW)

Center Span RBW Frequency Power . Sweep
Detector Verdict .
Frequency (MHz) (MHz) (MHz) (MHz) (dBm) Point
2570 40 0.1 | RMS 2570.025 -28.06 | Pass 800
BN Keysight Spectrum Analyzer - Swept SA = e |

[ INT REF] [ A\ALIGN OFF [06:01:40 T £8 23,201
#Avg Type: RMS
PNO: Fast —»— T1rig: Free Run Avg|Hold: 2/2
IFGain:Low Atten: 30 dB

Mkr1 2.570 03 GHz|[EEEERE
Rer 3000 dem- -28.063 dBm

CenterFreq
2570000000 GHz

StartFreq
2.550000000 GHz

Stop Freq
2.590000000 GHz

CF Step
4,000000 MHz
Auto Man

Freq Offset
0 Hz

Center 2.57000 GHz Span 40.00 MHz
#Res BW 100 kHz VBW 300 kHz* #Sweep 1.000 s (800 pts)

MSG STATUS
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1.50. LTE Band Edge(NTNV)(Subtest:50, Channel:21400, Bandwidth:10,
Modulation:Q16, RB Number: 1, RB Position:LOW)

Center Span RBW Frequency Power . Sweep
Detector Verdict .
Frequency (MHz) (MHz) (MHz) (MHz) (dBm) Point
2570 40 0.1 | RMS 2578.235 -27.49 | Pass 800

BN Keysight Spectrum Analyzer - Swept SA = e |
T [ INT REF] [ A\ALIGN OFF [06:01:47 T £8 23,201
#Avg Type: RMS
PNO: Fast —»— T1rig: Free Run Avg|Hold: 2/2
IFGain:Low Atten: 30 dB

Mkr1 2.578 24 GHz Auto Tune
-27.494 dBm

--.ll--‘----- ———
b --.l|--‘----- S—

[ ] Stop Freq
. 2590000000 GHz
BT .
T A (R A -
"I
MM.IHMQM[---

Center 2.57000 GHz Span 40.00 MHz
#Res BW 100 kHz VBW 300 kHz* #Sweep 1.000 s (800 pts)

MSG STATUS
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1.51. LTE Band Edge(NTNV)(Subtest:51, Channel:21400, Bandwidth:10,
Modulation:Q16, RB Number: 1, RB Position:MID)

Center Span RBW Frequency Power . Sweep
Detector Verdict .
Frequency (MHz) (MHz) (MHz) (MHz) (dBm) Point
2570 40 0.1 | RMS 2586.846 -49.57 | Pass 800
BN Keysight Spectrum Analyzer - Swept SA = e |

[ INT REF] [ A\ALIGN OFF [06:01:53 T4 8 23,201
#Avg Type: RMS
PNO: Fast —»— T1rig: Free Run Avg|Hold: 2/2
IFGain:Low Atten: 30 dB

Mkr1 2.586 85 GHz AR
Rer 3000 dem- -49.573 dBm

CenterFreq
2570000000 GHz

StartFreq
2.550000000 GHz

Stop Freq
2.590000000 GHz

CF Step
4.000000 MHz

Freq Offset
0 Hz

Center 2.57000 GHz Span 40.00 MHz
#Res BW 100 kHz VBW 300 kHz* #Sweep 1.000 s (800 pts)

MSG STATUS
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1.52. LTE Band Edge(NTNV)(Subtest:52, Channel:21400, Bandwidth:10,
Modulation:Q16, RB Number: 1, RB Position:HIGH)

Center Span RBW Frequency Power . Sweep
Detector Verdict .
Frequency (MHz) (MHz) (MHz) (MHz) (dBm) Point
2570 40 0.1 | RMS 2570.025 -15.66 | Pass 800

BN Keysight Spectrum Analyzer - Swept SA = e |
T [ INT REF] [ A\ALIGN OFF [06:02:00 T4 8 23,201
#Avg Type: RMS
PNO: Fast —»— T1rig: Free Run Avg|Hold: 2/2
IFGain:Low Atten: 30 dB

Mkr1 2.570 03 GHz Auto Tune
-15.662 dBm

-----ll‘----- ———
-----Il‘----- it
0.00 2.550000000 GHz

Stop Freq
2.590000000 GHz

CF Step
4.000000 MHz

Freq Offset
0 Hz

Center 2.57000 GHz Span 40.00 MHz
#Res BW 100 kHz VBW 300 kHz* #Sweep 1.000 s (800 pts)

MSG STATUS
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1.53. LTE Band Edge(NTNV)(Subtest:53, Channel:21400, Bandwidth:10,
Modulation:Q16, RB Number: 25, RB Position:LOW)

Center Span RBW Frequency Power . Sweep
Detector Verdict .
Frequency (MHz) (MHz) (MHz) (MHz) (dBm) Point
2570 40 0.1 | RMS 2589.549 -49.46 | Pass 800
BN Keysight Spectrum Analyzer - Swept SA = e |

[ INT REF] [ A\ALIGN OFF [06:02:06 £ -8 23,201
#Avg Type: RMS
PNO: Fast —»— T1rig: Free Run Avg|Hold: 2/2
IFGain:Low Atten: 30 dB

Mkr1 2.589 55 GHz Auto Tune
-49.460 dBm

CenterFreq
2570000000 GHz

StartFreq
2.550000000 GHz

Stop Freq
2.590000000 GHz

CF Step
4,000000 MHz
Auto Man

Freq Offset
0 Hz

Center 2.57000 GHz Span 40.00 MHz
#Res BW 100 kHz VBW 300 kHz* #Sweep 1.000 s (800 pts)

MSG STATUS
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1.54. LTE Band Edge(NTNV)(Subtest:54, Channel:21400, Bandwidth:10,
Modulation:Q16, RB Number: 25, RB Position:MID)

Center Span RBW Frequency Power . Sweep
Detector Verdict .
Frequency (MHz) (MHz) (MHz) (MHz) (dBm) Point
2570 40 0.1 | RMS 2580.638 -48.69 | Pass 800
BN Keysight Spectrum Analyzer - Swept SA = e |

[ INT REF] [ A\ALIGN OFF [06:02:14 T4 £A 23,201
#Avg Type: RMS
PNO: Fast —»— T1rig: Free Run Avg|Hold: 2/2
IFGain:Low Atten: 30 dB

Mkr1 2.580 64 GHz|[EEEEEREL
Rer 3000 dem- -48.686 dBm

CenterFreq
2570000000 GHz

StartFreq
2.550000000 GHz

Stop Freq
2.590000000 GHz

CF Step
4.000000 MHz

Freq Offset
0 Hz

Center 2.57000 GHz Span 40.00 MHz
#Res BW 100 kHz VBW 300 kHz* #Sweep 1.000 s (800 pts)

MSG STATUS
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1.55. LTE Band Edge(NTNV)(Subtest:55, Channel:21400, Bandwidth:10,
Modulation:Q16, RB Number: 25, RB Position:HIGH)

Center Span RBW Frequency Power . Sweep
Detector Verdict .
Frequency (MHz) (MHz) (MHz) (MHz) (dBm) Point
2570 40 0.1 | RMS 2570.025 -27.45 | Pass 800
BN Keysight Spectrum Analyzer - Swept SA = e |

[ INT REF] [ A\ALIGN OFF [06:02:20 T4 8 23,201
#Avg Type: RMS
PNO: Fast —»— T1rig: Free Run Avg|Hold: 2/2
IFGain:Low Atten: 30 dB

Mkr1 2.570 03 GHz SRR
Rer 3000 dem- -27.447 dBm

CenterFreq
2570000000 GHz

StartFreq
0.00 2.550000000 GHz

Stop Freq
2.590000000 GHz

CF Step
4.000000 MHz

Freq Offset
0 Hz

Center 2.57000 GHz Span 40.00 MHz
#Res BW 100 kHz VBW 300 kHz* #Sweep 1.000 s (800 pts)

MSG STATUS
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1.56. LTE Band Edge(NTNV)(Subtest:56, Channel:21400, Bandwidth:10,
Modulation:Q16, RB Number: 50, RB Position:LOW)

Center Span RBW Frequency Power . Sweep
Detector Verdict .
Frequency (MHz) (MHz) (MHz) (MHz) (dBm) Point
2570 40 0.1 | RMS 2579.988 -44.8 | Pass 800
BN Keysight Spectrum Analyzer - Swept SA = e |

[ INT REF] [ A\ALIGN OFF [06:02:26 T4 8 23,201
#Avg Type: RMS
PNO: Fast —»— T1rig: Free Run Avg|Hold: 2/2
IFGain:Low Atten: 30 dB

Mkr1 2.579 99 GHz|[EEEEUAEL
Rer 3000 dem- ~44.799 dBm

CenterFreq
2570000000 GHz

StartFreq
2.550000000 GHz

Stop Freq
2.590000000 GHz

CF Step
4.000000 MHz

Freq Offset
0 Hz

Center 2.57000 GHz Span 40.00 MHz
#Res BW 100 kHz VBW 300 kHz* #Sweep 1.000 s (800 pts)

MSG STATUS
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1.57. LTE Band Edge(NTNV)(Subtest:57, Channel:20825, Bandwidth:15,
Modulation:QPSK, RB Number: 1, RB Position:LOW)

Center Span RBW Frequency Power . Sweep
Detector Verdict .
Frequency (MHz) (MHz) (MHz) (MHz) (dBm) Point
2500 50 0.15 | RMS 2499.962 -15.92 | Pass 666
BN Keysight Spectrum Analyzer - Swept SA = e |

[ INT REF] [ A\ALIGN OFF
#Avg Type: RMS
Avg|Hold: 2/2

[06:02:37 T4 £A 23,201

Trig: Free Run
Atten: 30 dB

PNO: Fast ~—»—
IFGain:Low

Mkr1 2.499 96 GHz Auto Tune

Ref Offset 17.69 dB -15.921 dBm

Ref 30.00 dBm

10 dBIdiv
Log

CenterFreq
2500000000 GHz

StartFreq
2.475000000 GHz

Stop Freq
2525000000 GHz

CF Step
5.000000 MHz

Freq Offset
0 Hz

Center 2.50000 GHz
#Res BW 150 kHz

Span 50.00 MHz
#Sweep 1.000 s (666 pts)

STATUS

VEW 470 kHz*
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1.58. LTE Band Edge(NTNV)(Subtest:58, Channel:20825, Bandwidth:15,
Modulation:QPSK, RB Number: 1, RB Position:MID)

Center Span RBW Frequency Power . Sweep
Detector Verdict .
Frequency (MHz) (MHz) (MHz) (MHz) (dBm) Point
2500 50 0.15 | RMS 2490.113 -48.43 | Pass 666
BN Keysight Spectrum Analyzer - Swept SA = e |

[ INT REF] [ A\ALIGN OFF [06:02:44 T £8 23,201
#Avg Type: RMS
PNO: Fast —»— T1rig: Free Run Avg|Hold: 2/2
IFGain:Low Atten: 30 dB

Mkr1 2.490 11 GHz Auto Tune
Ref Offset 17.69 dB
E%SBMW Rf!f 3(?.e00 dBm _48.432 dBm

Trace 1P
[ CenterFreq

2.500000000 GHz

StartFreq
2.475000000 GHz

Stop Freq
2525000000 GHz

CF Step
5.000000 MHz

Freq Offset
0 Hz

Center 2.50000 GHz Span 50.00 MHz
#Res BW 150 kHz VBW 470 kHz* #Sweep 1.000 s (666 pts)

MSG STATUS
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1.59. LTE Band Edge(NTNV)(Subtest:59, Channel:20825, Bandwidth:15,
Modulation:QPSK, RB Number: 1, RB Position:HIGH)

Center Span RBW Frequency Power . Sweep
Detector Verdict .
Frequency (MHz) (MHz) (MHz) (MHz) (dBm) Point
2500 50 0.15 | RMS 2487.481 -25.78 | Pass 666
BN Keysight Spectrum Analyzer - Swept SA = e |

[ INT REF] [ A\ALIGN OFF [06:02:50 T4 -8 23,201
#Avg Type: RMS
PNO: Fast —»— T1rig: Free Run Avg|Hold: 2/2
IFGain:Low Atten: 30 dB

Mkr1 2.487 48 GHz Auto Tune
Ref Offset 17.69 dB
10 gBaiy R;f 30.00 dBm 25 791 dBr,

CenterFreq
2500000000 GHz

StartFreq
000 2.475000000 GHz

Stop Freq
2525000000 GHz

CF Step
5.000000 MHz

Freq Offset
0 Hz

Center 2.50000 GHz Span 50.00 MHz
#Res BW 150 kHz VBW 470 kHz* #Sweep 1.000 s (666 pts)

MSG STATUS
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1.60. LTE Band Edge(NTNV)(Subtest:60, Channel:20825, Bandwidth:15,

Modulation:QPSK, RB Number: 36, RB Position:LOW)

Center Span RBW Frequency Power . Sweep
Detector Verdict .
Frequency (MHz) (MHz) (MHz) (MHz) (dBm) Point
2500 50 0.15 | RMS 2499.737 -19.17 | Pass 666
BN Keysight Spectrum Analyzer - Swept SA = e |

[ INT REF] [ A\ALIGN OFF
#Avg Type: RMS
Avg|Hold: 2/2

[06:02:57 T4 8 23,201

Trig: Free Run
Atten: 30 dB

PNO: Fast ~—»—
IFGain:Low

Mkr1 2.499 74 GHz Auto Tune

Ref Offset 17.69 dB -19.172 dBm

Ref 30.00 dBm
CenterFreq

2.500000000 GHz

StartFreq
2.475000000 GHz

Stop Freq
2525000000 GHz

CF Step
5.000000 MHz

Freq Offset
0 Hz

Center 2.50000 GHz
#Res BW 150 kHz

MSG

Span 50.00 MHz
#Sweep 1.000 s (666 pts)

STATUS

VEW 470 kHz*
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1.61. LTE Band Edge(NTNV)(Subtest:61, Channel:20825, Bandwidth:15,
Modulation:QPSK, RB Number: 36, RB Position:MID)

Center Span RBW Frequency Power . Sweep
Detector Verdict .
Frequency (MHz) (MHz) (MHz) (MHz) (dBm) Point
2500 50 0.15 | RMS 2499.887 -25 | Pass 666
BN Keysight Spectrum Analyzer - Swept SA = e |

[ INT REF] [ A\ALIGN OFF
#Avg Type: RMS
Avg|Hold: 2/2

[06:03:03 T4 £8 23,201

Trig: Free Run
Atten: 30 dB

PNO: Fast ~—»—
IFGain:Low

Mkr1 2.499 89 GHz Auto Tune

Ref Offset 17.69 dB -25.005 dBm

Ref 30.00 dBm

10 dBIdiv
Log

CenterFreq
2500000000 GHz

StartFreq
2.475000000 GHz

Stop Freq
2525000000 GHz

CF Step
5.000000 MHz

Freq Offset
0 Hz

Center 2.50000 GHz
#Res BW 150 kHz

Span 50.00 MHz
#Sweep 1.000 s (666 pts)

STATUS

VEW 470 kHz*
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1.62. LTE Band Edge(NTNV)(Subtest:62, Channel:20825, Bandwidth:15,
Modulation:QPSK, RB Number: 36, RB Position:HIGH)

Center Span RBW Frequency Power . Sweep
Detector Verdict .
Frequency (MHz) (MHz) (MHz) (MHz) (dBm) Point
2500 50 0.15 | RMS 2490.639 -43.04 | Pass 666
BN Keysight Spectrum Analyzer - Swept SA = e |

[ INT REF] [ A\ALIGN OFF
#Avg Type: RMS
Avg|Hold: 2/2

[06:03:09 T £8 23,201

Trig: Free Run
Atten: 30 dB

PNO: Fast ~—»—
IFGain:Low

Mkr1 2.490 64 GHz Auto Tune

Ref Offset 17.69 dB -43.044 dBm

Ref 30.00 dBm

10 dBIdiv
Log

CenterFreq
2500000000 GHz

StartFreq
2.475000000 GHz

Stop Freq
2525000000 GHz

CF Step
5.000000 MHz

Freq Offset
0 Hz

Center 2.50000 GHz
#Res BW 150 kHz

Span 50.00 MHz
#Sweep 1.000 s (666 pts)

STATUS

VEW 470 kHz*
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1.63. LTE Band Edge(NTNV)(Subtest:63, Channel:20825, Bandwidth:15,

Modulation:QPSK, RB Number: 75, RB Position:LOW)

Center Span RBW Frequency Power . Sweep
Detector Verdict .
Frequency (MHz) (MHz) (MHz) (MHz) (dBm) Point
2500 50 0.15 | RMS 2490.113 -32.17 | Pass 666
BN Keysight Spectrum Analyzer - Swept SA = e |

[ INT REF] [ A\ALIGN OFF
#Avg Type: RMS
Avg|Hold: 2/2

[06:03:16 T £-A 23,201

Trig: Free Run
Atten: 30 dB

PNO: Fast ~—»—
IFGain:Low

Mkr1 2.490 11 GHz Auto Tune

Ref Offset 17.69 dB -32.174 dBm

Ref 30.00 dBm
CenterFreq

2.500000000 GHz

StartFreq
2.475000000 GHz

Stop Freq
2525000000 GHz

CF Step
5.000000 MHz

Freq Offset
0 Hz

Center 2.50000 GHz
#Res BW 150 kHz

MSG

Span 50.00 MHz
#Sweep 1.000 s (666 pts)

STATUS

VEW 470 kHz*
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1.64. LTE Band Edge(NTNV)(Subtest:64, Channel:20825, Bandwidth:15,

Modulation:Q16, RB Number: 1, RB Position:LOW)

Center

[ INT REF] [ A\ALIGN OFF
#Avg Type: RMS
Avg|Hold: 2/2

[06:03:23 T4 £8 23,201

Trig: Free Run
Atten: 30 dB

PNO: Fast ~—»—
IFGain:Low

Mkr1 2.499 96 GHz
Ref Offset 17.69 dB
10 gBtdlv Rfef 3(?e(m dBm -17.693 dBm

Jor

Center 2.50000 GHz

Span 50.00 MHz
#Res BW 150 kHz

#Sweep 1.000 s (666 pts)

STATUS

VEW 470 kHz*

Span RBW Frequency Power . Sweep
Detector Verdict .
Frequency (MHz) (MHz) (MHz) (MHz) (dBm) Point
2500 50 0.15 | RMS 2499.962 -17.69 | Pass 666
BN Keysight Spectrum Analyzer - Swept SA = e |

Auto Tune

CenterFreq
2500000000 GHz

StartFreq
2.475000000 GHz

Stop Freq
2525000000 GHz

CF Step
5.000000 MHz

Freq Offset
0 Hz
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1.65. LTE Band Edge(NTNV)(Subtest:65, Channel:20825, Bandwidth:15,
Modulation:Q16, RB Number: 1, RB Position:MID)

Center Span RBW Frequency Power . Sweep
Detector Verdict .
Frequency (MHz) (MHz) (MHz) (MHz) (dBm) Point
2500 50 0.15 | RMS 2489.887 -48.59 | Pass 666
BN Keysight Spectrum Analyzer - Swept SA = e |

[ INT REF] [ A\ALIGN OFF [06:03:29 T £8 23,201
#Avg Type: RMS
PNO: Fast —»— T1rig: Free Run Avg|Hold: 2/2
IFGain:Low Atten: 30 dB

Mkr1 2.489 89 GHz Auto Tune
Ref Offset 17.69 dB
E%SBMW Rf!f 3(?.e00 dBm -48.593 dBm

Trace 1P
CenterFreq
f

2.500000000 GHz

StartFreq
2.475000000 GHz

Stop Freq
2525000000 GHz

CF Step
5.000000 MHz

Freq Offset
0 Hz

Center 2.50000 GHz Span 50.00 MHz
#Res BW 150 kHz VBW 470 kHz* #Sweep 1.000 s (666 pts)

MSG STATUS
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1.66. LTE Band Edge(NTNV)(Subtest:66, Channel:20825, Bandwidth:15,
Modulation:Q16, RB Number: 1, RB Position:HIGH)

Center Span RBW Frequency Power . Sweep
Detector Verdict .
Frequency (MHz) (MHz) (MHz) (MHz) (dBm) Point
2500 50 0.15 | RMS 2487.481 -27.3 | Pass 666
BN Keysight Spectrum Analyzer - Swept SA = e |

[ INT REF] [ A\ALIGN OFF [06:03:36 T4F £A 23,201
#Avg Type: RMS
PNO: Fast —»— T1rig: Free Run Avg|Hold: 2/2
IFGain:Low Atten: 30 dB

Mkr1 2.487 48 GHz Auto Tune
Ref Offset 17.69 dB
E%SBMW Rf!f 3(?.e00 dBm 97 303 dBm

Trace 1P
CenterFreq
i

2.500000000 GHz

StartFreq
2.475000000 GHz

Stop Freq
2525000000 GHz

CF Step
5.000000 MHz

Freq Offset
0 Hz

Center 2.50000 GHz Span 50.00 MHz
#Res BW 150 kHz VBW 470 kHz* #Sweep 1.000 s (666 pts)

MSG STATUS
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1.67. LTE Band Edge(NTNV)(Subtest:67, Channel:20825, Bandwidth:15,
Modulation:Q16, RB Number: 36, RB Position:LOW)

Center Span RBW Frequency Power . Sweep
Detector Verdict .
Frequency (MHz) (MHz) (MHz) (MHz) (dBm) Point
2500 50 0.15 | RMS 2499.737 -22.99 | Pass 666
BN Keysight Spectrum Analyzer - Swept SA = e |

[ INT REF] [ A\ALIGN OFF [06:0342 T4 £A 23,201
#Avg Type: RMS
PNO: Fast —»— T1rig: Free Run Avg|Hold: 2/2
IFGain:Low Atten: 30 dB

Mkr1 2.499 74 GHz Auto Tune
Ref Offset 17.69 dB
10 gBaiy Ref 30.00 dBm "5 999 dBr,

CenterFreq
2500000000 GHz

StartFreq
2.475000000 GHz

Stop Freq
2525000000 GHz

CF Step
5.000000 MHz

-40.0

"-- - S

Center 2.50000 GHz Span 50.00 MHz
#Res BW 150 kHz VBW 470 kHz* #Sweep 1.000 s (666 pts)

MSG STATUS
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1.68. LTE Band Edge(NTNV)(Subtest:68, Channel:20825, Bandwidth:15,
Modulation:Q16, RB Number: 36, RB Position:MID)

Center Span RBW Frequency Power . Sweep
Detector Verdict .
Frequency (MHz) (MHz) (MHz) (MHz) (dBm) Point
2500 50 0.15 | RMS 2499.962 -28.89 | Pass 666
BN Keysight Spectrum Analyzer - Swept SA = e |

[ INT REF] [ A\ALIGN OFF
#Avg Type: RMS
Avg|Hold: 2/2

[06:03:49 T £8 23,201

Trig: Free Run
Atten: 30 dB

PNO: Fast ~—»—
IFGain:Low

Mkr1 2.499 96 GHz Auto Tune

Ref Offset 17.69 dB -28.890 dBm

Ref 30.00 dBm

10 dBIdiv
Log

CenterFreq
2500000000 GHz

StartFreq
2.475000000 GHz

Stop Freq
2525000000 GHz

CF Step
5.000000 MHz

Freq Offset
0 Hz

Center 2.50000 GHz
#Res BW 150 kHz

Span 50.00 MHz
#Sweep 1.000 s (666 pts)

STATUS

VEW 470 kHz*
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1.69. LTE Band Edge(NTNV)(Subtest:69, Channel:20825, Bandwidth:15,
Modulation:Q16, RB Number: 36, RB Position:HIGH)

Center Span RBW Frequency Power . Sweep
Detector Verdict .
Frequency (MHz) (MHz) (MHz) (MHz) (dBm) Point
2500 50 0.15 | RMS 2490.113 -44.9 | Pass 666

BN Keysight Spectrum Analyzer - Swept SA = e |
T [ INT REF] [ A\ALIGN OFF [06:03:55 T £-A 23,201
#Avg Type: RMS
PNO: Fast —»— T1rig: Free Run Avg|Hold: 2/2
IFGain:Low Atten: 30 dB

Mkr1 2.490 11 GHz Auto Tune
Ref Offset 17.69 dB
10 gBaiy Ref 30.00 dBm ~44.902 dBr

CenterFreq

2.500000000 GHz

StartFreq
2.475000000 GHz

-!I Stop Freq
----.-ll-l--
o I 2 L‘ CF Step

N 7 Y

5.000000 MHz

Freq Offset
0 Hz

Center 2.50000 GHz Span 50.00 MHz
#Res BW 150 kHz VBW 470 kHz* #Sweep 1.000 s (666 pts)

MSG STATUS
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1.70. LTE Band Edge(NTNV)(Subtest:70, Channel:20825, Bandwidth:15,
Modulation:Q16, RB Number: 75, RB Position:LOW)

Center Span RBW Frequency Power . Sweep
Detector Verdict .
Frequency (MHz) (MHz) (MHz) (MHz) (dBm) Point
2500 50 0.15 | RMS 2490.113 -34.92 | Pass 666
BN Keysight Spectrum Analyzer - Swept SA = e |

[ INT REF] [ A\ALIGN OFF [06:04:01 T4 8 23,201
#Avg Type: RMS

Avg|Hold: 2/2

PNO: Fast —»— T1rig: Free Run
IFGain:Low Atten: 30 dB

Mkr1 2.490 11 GHz Auto Tune

Ref Offset 17.69 dB -34.924 dBm

Ref 30.00 dBm
CenterFreq

2.500000000 GHz

StartFreq
2.475000000 GHz

Stop Freq
2525000000 GHz

CF Step
5.000000 MHz

Freq Offset
0 Hz

Center 2.50000 GHz Span 50.00 MHz
#Res BW 150 kHz VBW 470 kHz* #Sweep 1.000 s (666 pts)

MSG STATUS
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1.71. LTE Band Edge(NTNV)(Subtest:71, Channel:21375, Bandwidth:15,
Modulation:QPSK, RB Number: 1, RB Position:LOW)

Center Span RBW Frequency Power . Sweep
Detector Verdict .
Frequency (MHz) (MHz) (MHz) (MHz) (dBm) Point
2570 50 0.15 | RMS 2582.519 -26.35 | Pass 666

BN Keysight Spectrum Analyzer - Swept SA = e |
T [ INT REF] [ A\ALIGN OFF [06:04:10 T 8 23,201
#Avg Type: RMS
PNO: Fast —»— T1rig: Free Run Avg|Hold: 2/2
IFGain:Low Atten: 30 dB

Mkr1 2.582 52 GHz Auto Tune
-26.346 dBm

T T -
do .
--III--\-----
Stop Freq

2595000000 GHz

--‘l'---- CF Step

--lllll-ll--lll--

“ J—- Freq Offset

o) | O
----------

Center 2.57000 GHz Span 50.00 MHz
#Res BW 150 kHz VBW 470 kHz* #Sweep 1.000 s (666 pts)

MSG STATUS
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1.72. LTE Band Edge(NTNV)(Subtest:72, Channel:21375, Bandwidth:15,
Modulation:QPSK, RB Number: 1, RB Position:MID)

Center Span RBW Frequency Power . Sweep
Detector Verdict .
Frequency (MHz) (MHz) (MHz) (MHz) (dBm) Point
2570 50 0.15 | RMS 2592.594 -47.94 | Pass 666
BN Keysight Spectrum Analyzer - Swept SA = e |

[ INT REF] [ A\ALIGN OFF [06:04:16 TF -8 23,201
#Avg Type: RMS
PNO: Fast —»— T1rig: Free Run Avg|Hold: 2/2
IFGain:Low Atten: 30 dB

Mkr1 2.592 59 GHz |
Rer 3000 dem- ~47.940 dBm

---.i.-‘----- ———
---.II-‘----- it
0.00 2.545000000 GHz

Stop Freq
2595000000 GHz

CF Step
5.000000 MHz

Freq Offset
0 Hz

Center 2.57000 GHz Span 50.00 MHz
#Res BW 150 kHz VBW 470 kHz* #Sweep 1.000 s (666 pts)

MSG STATUS

Page 73 of 114



W) WALTEK

TETHGEERTEIATIGH  BORELT It WTD22D03053479WO007_FCC Test Report 4G

1.73. LTE Band Edge(NTNV)(Subtest:73, Channel:21375, Bandwidth:15,
Modulation:QPSK, RB Number: 1, RB Position:HIGH)

Center Span RBW Frequency Power . Sweep
Detector Verdict .
Frequency (MHz) (MHz) (MHz) (MHz) (dBm) Point
2570 50 0.15 | RMS 2570.038 -17.44 | Pass 666
BN Keysight Spectrum Analyzer - Swept SA = e |

[ INT REF] [ A\ALIGN OFF [06:04:23 T4 £8 23,201
#Avg Type: RMS
PNO: Fast —»— T1rig: Free Run Avg|Hold: 2/2
IFGain:Low Atten: 30 dB

Mkr1 2.570 04 GHz|[EEEEEEAEL
Rer 3000 dem- -17.445 dBm

- -----il‘----- ———
} -----Il‘----- it
0.00 2.545000000 GHz

Stop Freq
2595000000 GHz

CF Step
5.000000 MHz

Freq Offset
0 Hz

Center 2.57000 GHz Span 50.00 MHz
#Res BW 150 kHz VBW 470 kHz* #Sweep 1.000 s (666 pts)

MSG STATUS
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1.74. LTE Band Edge(NTNV)(Subtest:74, Channel:21375, Bandwidth:15,
Modulation:QPSK, RB Number: 36, RB Position:LOW)

Center Span RBW Frequency Power . Sweep
Detector Verdict .
Frequency (MHz) (MHz) (MHz) (MHz) (dBm) Point
2570 50 0.15 | RMS 2585.15 -47.94 | Pass 666
BN Keysight Spectrum Analyzer - Swept SA = e |

[ INT REF] [ A\ALIGN OFF [06:04:29 T4 £8 23,201
#Avg Type: RMS
PNO: Fast —»— T1rig: Free Run Avg|Hold: 2/2
IFGain:Low Atten: 30 dB

Mkr1 2.585 15 GHz |G
Rer 3000 dem- ~47.939 dBm

CenterFreq
2570000000 GHz

StartFreq
2.545000000 GHz

I Stop Freq
N
I CF Step

5.000000 MHz

[ty

I S
h Freq Offset
0 Hz

Center 2.57000 GHz Span 50.00 MHz
#Res BW 150 kHz VBW 470 kHz* #Sweep 1.000 s (666 pts)

MSG STATUS
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1.75. LTE Band Edge(NTNV)(Subtest:75, Channel:21375, Bandwidth:15,
Modulation:QPSK, RB Number: 36, RB Position:MID)

Center Span RBW Frequency Power . Sweep
Detector Verdict .
Frequency (MHz) (MHz) (MHz) (MHz) (dBm) Point
2570 50 0.15 | RMS 2570.188 -30.89 | Pass 666
BN Keysight Spectrum Analyzer - Swept SA = e |

[ INT REF] [ A\ALIGN OFF
#Avg Type: RMS
Avg|Hold: 2/2

[06:04:37 T4 £A 23,201

Trig: Free Run
Atten: 30 dB

PNO: Fast ~—»—
IFGain:Low

Mkr1 2.570 19 GHz Auto Tune

-30.894 dBm

CenterFreq
2570000000 GHz

StartFreq
2.545000000 GHz

Stop Freq
2595000000 GHz

CF Step
5.000000 MHz

Auto Man

Freq Offset
0 Hz

Center 2.57000 GHz
#Res BW 150 kHz

MSG

Span 50.00 MHz
#Sweep 1.000 s (666 pts)

STATUS

VEW 470 kHz*
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1.76. LTE Band Edge(NTNV)(Subtest:76, Channel:21375, Bandwidth:15,

Modulation:QPSK, RB Number: 36, RB Position:HIGH)

Center Span RBW Frequency Power . Sweep
Detector Verdict .
Frequency (MHz) (MHz) (MHz) (MHz) (dBm) Point
2570 50 0.15 | RMS 2570.038 -25.41 | Pass 666
BN Keysight Spectrum Analyzer - Swept SA = e |

[ INT REF] [ A\ALIGN OFF
#Avg Type: RMS
Avg|Hold: 2/2

[06:04:43 T4 £8 23,201

Trig: Free Run
Atten: 30 dB

PNO: Fast ~—»—
IFGain:Low

Mkr1 2.570 04 GHz Auto Tune

f Offset 18.29 dB -25.407 dBm

), 00 dBm
CenterFreq

2.570000000 GHz

StartFreq
2.545000000 GHz

Stop Freq
2595000000 GHz

CF Step
5.000000 MHz

Freq Offset
0 Hz

Center 2.57000 GHz
#Res BW 150 kHz

MSG

Span 50.00 MHz
#Sweep 1.000 s (666 pts)

STATUS

VEW 470 kHz*
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1.77. LTE Band Edge(NTNV)(Subtest:77, Channel:21375, Bandwidth:15,
Modulation:QPSK, RB Number: 75, RB Position:LOW)

Center Span RBW Frequency Power . Sweep
Detector Verdict .
Frequency (MHz) (MHz) (MHz) (MHz) (dBm) Point
2570 50 0.15 | RMS 2578.459 -33.61 | Pass 666
BN Keysight Spectrum Analyzer - Swept SA = e |

[ INT REF] [ A\ALIGN OFF
#Avg Type: RMS
Avg|Hold: 2/2

[06:04:49 T £8 23,201

Trig: Free Run
Atten: 30 dB

PNO: Fast ~—»—
IFGain:Low

Mkr1 2.578 46 GHz Auto Tune

-33.606 dBm

CenterFreq
2570000000 GHz

StartFreq
2.545000000 GHz

Stop Freq
2595000000 GHz

CF Step
5.000000 MHz

Auto Man

Freq Offset
0 Hz

Center 2.57000 GHz
#Res BW 150 kHz

MSG

Span 50.00 MHz
#Sweep 1.000 s (666 pts)

STATUS

VEW 470 kHz*
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1.78. LTE Band Edge(NTNV)(Subtest:78, Channel:21375, Bandwidth:15,

Modulation:Q16, RB Number: 1, RB Position:LOW)

Center Span RBW Frequency Power . Sweep
Detector Verdict .
Frequency (MHz) (MHz) (MHz) (MHz) (dBm) Point
2570 50 0.15 | RMS 2582.519 -27.14 | Pass 666
BN Keysight Spectrum Analyzer - Swept SA = e |

[ INT REF] [ A\ALIGN OFF
#Avg Type: RMS
Avg|Hold: 2/2

[06:04:56 T2F -8 23,201

Trig: Free Run
Atten: 30 dB

PNO: Fast ~—»—
IFGain:Low

Mkr1 2.582 52 GHz Auto Tune

f Offset 18.29 dB -27.139 dBm

), 00 dBm
CenterFreq

2.570000000 GHz

StartFreq
2.545000000 GHz

Stop Freq
2595000000 GHz

CF Step
5.000000 MHz

Freq Offset
0 Hz

Center 2.57000 GHz
#Res BW 150 kHz

MSG

Span 50.00 MHz
#Sweep 1.000 s (666 pts)

STATUS

VEW 470 kHz*

Page 79 of 114



W) WALTEK

TETHGEERTEIATIGH  BORELT It WTD22D03053479WO007_FCC Test Report 4G

1.79. LTE Band Edge(NTNV)(Subtest:79, Channel:21375, Bandwidth:15,
Modulation:Q16, RB Number: 1, RB Position:MID)

Center Span RBW Frequency Power . Sweep
Detector Verdict .
Frequency (MHz) (MHz) (MHz) (MHz) (dBm) Point
2570 50 0.15 | RMS 2587.256 -47.79 | Pass 666

BN Keysight Spectrum Analyzer - Swept SA = e |
T [ INT REF] [ A\ALIGN OFF [06:05:02 T4 8 23,201
#Avg Type: RMS
PNO: Fast —»— T1rig: Free Run Avg|Hold: 2/2
IFGain:Low Atten: 30 dB

Mkr1 2.587 26 GHz Auto Tune
-47.794 dBm

---.il-‘----- ———
---.ll-‘----- it
0.00 2.545000000 GHz

Stop Freq
2595000000 GHz

CF Step
5.000000 MHz

Freq Offset
0 Hz

Center 2.57000 GHz Span 50.00 MHz
#Res BW 150 kHz VBW 470 kHz* #Sweep 1.000 s (666 pts)

MSG STATUS
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1.80. LTE Band Edge(NTNV)(Subtest:80, Channel:21375, Bandwidth:15,
Modulation:Q16, RB Number: 1, RB Position:HIGH)

Center Span RBW Frequency Power . Sweep
Detector Verdict .
Frequency (MHz) (MHz) (MHz) (MHz) (dBm) Point
2570 50 0.15 | RMS 2570.038 -16.94 | Pass 666

BN Keysight Spectrum Analyzer - Swept SA = e |
T [ INT REF] [ A\ALIGN OFF [06:05:08 T 8 23,201
#Avg Type: RMS
PNO: Fast —»— T1rig: Free Run Avg|Hold: 2/2
IFGain:Low Atten: 30 dB

Mkr1 2.570 04 GHz Auto Tune
-16.937 dBm

- -----ll‘----- ———
} -----Il‘----- it
0.00 2.545000000 GHz

Stop Freq
2595000000 GHz

CF Step
5.000000 MHz

Freq Offset
0 Hz

Center 2.57000 GHz Span 50.00 MHz
#Res BW 150 kHz VBW 470 kHz* #Sweep 1.000 s (666 pts)

MSG STATUS
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1.81. LTE Band Edge(NTNV)(Subtest:81, Channel:21375, Bandwidth:15,
Modulation:Q16, RB Number: 36, RB Position:LOW)

Center Span RBW Frequency Power . Sweep
Detector Verdict .
Frequency (MHz) (MHz) (MHz) (MHz) (dBm) Point
2570 50 0.15 | RMS 2587.18 -47.9 | Pass 666
BN Keysight Spectrum Analyzer - Swept SA = e |

[ INT REF] [ A\ALIGN OFF [06:05:15 T4 -8 23,201
#Avg Type: RMS
PNO: Fast —»— T1rig: Free Run Avg|Hold: 2/2
IFGain:Low Atten: 30 dB

Mkr1 2.587 18 GHz|[REEEEAE
Rer 3000 dem- ~47.899 dBm

CenterFreq
2570000000 GHz

StartFreq
2.545000000 GHz

Stop Freq
2595000000 GHz

CF Step
5,000000 MHz
Auto Man

Freq Offset
0 Hz

T T
B
B
I
T
o
s .
o T
R
T T

Center 2.57000 GHz Span 50.00 MHz
#Res BW 150 kHz VBW 470 kHz* #Sweep 1.000 s (666 pts)

MSG STATUS
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1.82. LTE Band Edge(NTNV)(Subtest:82, Channel:21375, Bandwidth:15,
Modulation:Q16, RB Number: 36, RB Position:MID)

Center Span RBW Frequency Power . Sweep
Detector Verdict .
Frequency (MHz) (MHz) (MHz) (MHz) (dBm) Point
2570 50 0.15 | RMS 2585.226 -47.69 | Pass 666
BN Keysight Spectrum Analyzer - Swept SA = e |

[ INT REF] [ A\ALIGN OFF
#Avg Type: RMS
Avg|Hold: 2/2

[06:05:21 T4 -8 23,201

Trig: Free Run
Atten: 30 dB

PNO: Fast ~—»—
IFGain:Low

Mkr1 2.585 23 GHz Auto Tune

f Offset 18.29 dB -47.692 dBm

CenterFreq
2570000000 GHz

StartFreq
2.545000000 GHz

Stop Freq
2595000000 GHz

CF Step
5.000000 MHz

Auto Man

Freq Offset
0 Hz

Center 2.57000 GHz
#Res BW 150 kHz

MSG

Span 50.00 MHz
#Sweep 1.000 s (666 pts)

STATUS

VEW 470 kHz*
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1.83. LTE Band Edge(NTNV)(Subtest:83, Channel:21375, Bandwidth:15,
Modulation:Q16, RB Number: 36, RB Position:HIGH)

Center Span RBW Frequency Power . Sweep
Detector Verdict .
Frequency (MHz) (MHz) (MHz) (MHz) (dBm) Point
2570 50 0.15 | RMS 2570.038 -29.24 | Pass 666
BN Keysight Spectrum Analyzer - Swept SA = e |

[ INT REF] [ A\ALIGN OFF
#Avg Type: RMS
Avg|Hold: 2/2

[06:05:27 T4 8 23,201

Trig: Free Run
Atten: 30 dB

PNO: Fast ~—»—
IFGain:Low

Mkr1 2.570 04 GHz Auto Tune

f Offset 18.29 dB -29 237 dBm

CenterFreq
2570000000 GHz

StartFreq
2.545000000 GHz

Stop Freq
2595000000 GHz

CF Step
5.000000 MHz

Auto Man

Freq Offset
0 Hz

Center 2.57000 GHz
#Res BW 150 kHz

MSG

Span 50.00 MHz
#Sweep 1.000 s (666 pts)

STATUS

VEW 470 kHz*
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1.84. LTE Band Edge(NTNV)(Subtest:84, Channel:21375, Bandwidth:15,
Modulation:Q16, RB Number: 75, RB Position:LOW)

Center Span RBW Frequency Power . Sweep
Detector Verdict .
Frequency (MHz) (MHz) (MHz) (MHz) (dBm) Point
2570 50 0.15 | RMS 2582.744 -42.73 | Pass 666
BN Keysight Spectrum Analyzer - Swept SA = e |

[ INT REF] [ A\ALIGN OFF
#Avg Type: RMS
Avg|Hold: 2/2

[06:05:34 T4 £8 23,201

Trig: Free Run
Atten: 30 dB

PNO: Fast ~—»—
IFGain:Low

Mkr1 2.582 74 GHz Auto Tune

f Offset 18.29 dB -42.728 dBm

CenterFreq
2570000000 GHz

StartFreq
2.545000000 GHz

Stop Freq
2595000000 GHz

CF Step
5.000000 MHz

Auto Man

Freq Offset
0 Hz

Center 2.57000 GHz
#Res BW 150 kHz

MSG

Span 50.00 MHz
#Sweep 1.000 s (666 pts)

STATUS

VEW 470 kHz*
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1.85. LTE Band Edge(NTNV)(Subtest:85, Channel:20850, Bandwidth:20,
Modulation:QPSK, RB Number: 1, RB Position:LOW)

Center Span RBW Frequency Power . Sweep
Detector Verdict .
Frequency (MHz) (MHz) (MHz) (MHz) (dBm) Point
2500 50 0.2 | RMS 2500 -18.61 | Pass 601
BN Keysight Spectrum Analyzer - Swept SA = e |

[ INT REF] [ A\ALIGN OFF [06:05:46 T £-A 23,201
#Avg Type: RMS
PNO: Fast —»— T1rig: Free Run Avg|Hold: 2/2
IFGain:Low Atten: 30 dB

Mkr1 2.500 00 GHz Auto Tune
Ref DOffset 17.69 dB
E%SBMW Rf!f 3(?.e00 dBm 18.611 dBm

Trace 1P
CenterFreq
0o 2.475000000 GHz

Stop Freq
2525000000 GHz

CF Step
5.000000 MHz

Freq Offset
0 Hz

Center 2.50000 GHz Span 50.00 MHz
#Res BW 200 kHz VBW 620 kHz* #Sweep 1.000 s (601 pts)

MSG

STATUS
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1.86. LTE Band Edge(NTNV)(Subtest:86, Channel:20850, Bandwidth:20,
Modulation:QPSK, RB Number: 1, RB Position:MID)

Center Span RBW Frequency Power . Sweep
Detector Verdict .
Frequency (MHz) (MHz) (MHz) (MHz) (dBm) Point
2500 50 0.2 | RMS 2488.75 -46.56 | Pass 601
BN Keysight Spectrum Analyzer - Swept SA = e |

[ INT REF] [ A\ALIGN OFF [06:05:52 T4 -8 23,201
#Avg Type: RMS
PNO: Fast —»— T1rig: Free Run Avg|Hold: 2/2
IFGain:Low Atten: 30 dB

Mkr1 2.488 75 GHz Auto Tune
Ref Offset 17.69 dB
E%SBMW Rf!f 3(?.e00 dBm _46.560 dBm

Trace 1P
| CenterFreq

2.500000000 GHz

StartFreq
2.475000000 GHz

Stop Freq
2525000000 GHz

CF Step
5.000000 MHz

Freq Offset
0 Hz

Center 2.50000 GHz Span 50.00 MHz
#Res BW 200 kHz VBW 620 kHz* #Sweep 1.000 s (601 pts)

MSG STATUS
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1.87. LTE Band Edge(NTNV)(Subtest:87, Channel:20850, Bandwidth:20,
Modulation:QPSK, RB Number: 1, RB Position:HIGH)

Center Span RBW Frequency Power . Sweep
Detector Verdict .
Frequency (MHz) (MHz) (MHz) (MHz) (dBm) Point
2500 50 0.2 | RMS 2483.25 -29.33 | Pass 601
BN Keysight Spectrum Analyzer - Swept SA = e |

[ INT REF] [ A\ALIGN OFF [06:05:58 T4F -8 23,201
#Avg Type: RMS
PNO: Fast —»— T1rig: Free Run Avg|Hold: 2/2
IFGain:Low Atten: 30 dB

Mkr1 2.483 25 GHz Auto Tune
Ref Offset 17.69 dB
E%SBMW Rf!f 3(?.e00 dBm 29 335 dBm

Trace 1P
| CenterFreq

2.500000000 GHz

StartFreq
2.475000000 GHz

Stop Freq
2525000000 GHz

CF Step
5.000000 MHz

Freq Offset
0 Hz

Center 2.50000 GHz Span 50.00 MHz
#Res BW 200 kHz VBW 620 kHz* #Sweep 1.000 s (601 pts)

MSG STATUS
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1.88. LTE Band Edge(NTNV)(Subtest:88, Channel:20850, Bandwidth:20,
Modulation:QPSK, RB Number: 50, RB Position:LOW)

Center Span RBW Frequency Power . Sweep
Detector Verdict .
Frequency (MHz) (MHz) (MHz) (MHz) (dBm) Point
2500 50 0.2 | RMS 2492.167 -31.83 | Pass 601
BN Keysight Spectrum Analyzer - Swept SA = e |

[ INT REF] [ A\ALIGN OFF [06:06:05 T -8 23,201
#Avg Type: RMS
PNO: Fast —»— T1rig: Free Run Avg|Hold: 2/2
IFGain:Low Atten: 30 dB

Mkr1 2.492 17 GHz Auto Tune
Ref Offset 17.69 dB
10 gBaiy Ref 30.00 dBm 31,830 dBr

CenterFreq
2500000000 GHz

StartFreq
2.475000000 GHz

Stop Freq
2525000000 GHz

CF Step
5.000000 MHz

Freq Offset
0 Hz

Center 2.50000 GHz Span 50.00 MHz
#Res BW 200 kHz VBW 620 kHz* #Sweep 1.000 s (601 pts)

MSG STATUS
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1.89. LTE Band Edge(NTNV)(Subtest:89, Channel:20850, Bandwidth:20,

Modulation:QPSK, RB Number: 50, RB Position:MID)

[ INT REF] [ A\ALIGN OFF
#Avg Type: RMS
Avg|Hold: 2/2

[06:06:11 T4 8 23,201

Trig: Free Run
Atten: 30 dB

PNO: Fast ~—»—
IFGain:Low

Mkr1 2.499 83 GHz
-26.958 dBm

Ref Offset 17.69 dB
Ref 30.00 dBm

10 dBidiv
Log

Center 2.50000 GHz Span 50.00 MHz
#Res BW 200 kHz #Sweep 1.000 s (601 pts)

MSG STATUS

VEBW 620 kHz*

Center Span RBW Frequency Power . Sweep
Detector Verdict .
Frequency (MHz) (MHz) (MHz) (MHz) (dBm) Point
2500 50 0.2 | RMS 2499.833 -26.96 | Pass 601
BN Keysight Spectrum Analyzer - Swept SA = e |

Auto Tune

CenterFreq
2500000000 GHz

StartFreq
2.475000000 GHz

Stop Freq
2525000000 GHz

CF Step
5.000000 MHz

Freq Offset
0 Hz
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1.90. LTE Band Edge(NTNV)(Subtest:90, Channel:20850, Bandwidth:20,
Modulation:QPSK, RB Number: 50, RB Position:HIGH)

Center Span RBW Frequency Power . Sweep
Detector Verdict .
Frequency (MHz) (MHz) (MHz) (MHz) (dBm) Point
2500 50 0.2 | RMS 2489.75 -41.48 | Pass 601
BN Keysight Spectrum Analyzer - Swept SA = e |

[ INT REF] [ A\ALIGN OFF [06:06:18 F4F -8 23,201
#Avg Type: RMS
PNO: Fast —»— T1rig: Free Run Avg|Hold: 2/2
IFGain:Low Atten: 30 dB

Mkr1 2.489 75 GHz Auto Tune
ety 459 75 Ghz

CenterFreq
2500000000 GHz

StartFreq
2.475000000 GHz

Stop Freq
2525000000 GHz

CF Step
5.000000 MHz

Freq Offset
0 Hz

Center 2.50000 GHz Span 50.00 MHz
#Res BW 200 kHz VBW 620 kHz* #Sweep 1.000 s (601 pts)

MSG STATUS
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1.91. LTE Band Edge(NTNV)(Subtest:91, Channel:20850, Bandwidth:20,
Modulation:QPSK, RB Number: 100, RB Position:LOW)

Center Span RBW Frequency Power . Sweep
Detector Verdict .
Frequency (MHz) (MHz) (MHz) (MHz) (dBm) Point
2500 50 0.2 | RMS 2489.917 -30.98 | Pass 601
BN Keysight Spectrum Analyzer - Swept SA = e |

[ INT REF] [ A\ALIGN OFF [06:06:24 TF -8 23,201
#Avg Type: RMS
PNO: Fast —»— T1rig: Free Run Avg|Hold: 2/2
IFGain:Low Atten: 30 dB

Mkr1 2.489 92 GHz Auto Tune
ety 455 92 Ghz

CenterFreq
2500000000 GHz

StartFreq
2.475000000 GHz

Stop Freq
2525000000 GHz

CF Step
5.000000 MHz

Freq Offset
0 Hz

Center 2.50000 GHz Span 50.00 MHz
#Res BW 200 kHz VBW 620 kHz* #Sweep 1.000 s (601 pts)

MSG STATUS
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1.92. LTE Band Edge(NTNV)(Subtest:92, Channel:20850, Bandwidth:20,
Modulation:Q16, RB Number: 1, RB Position:LOW)

Center Span RBW Frequency Power . Sweep
Detector Verdict .
Frequency (MHz) (MHz) (MHz) (MHz) (dBm) Point
2500 50 0.2 | RMS 2500 -18.56 | Pass 601
BN Keysight Spectrum Analyzer - Swept SA = e |

[ INT REF] [ A\ALIGN OFF [06:06:30 T 8 23,201
#Avg Type: RMS
PNO: Fast —»— T1rig: Free Run Avg|Hold: 2/2
IFGain:Low Atten: 30 dB

Mkr1 2.500 00 GHz Auto Tune
Ref DOffset 17.69 dB
E%SBMW Rf!f 3(?.e00 dBm 18.558 dBm

Trace 1P
CenterFreq
0o 2.475000000 GHz

Stop Freq
2525000000 GHz

CF Step
5.000000 MHz

Freq Offset
0 Hz

Center 2.50000 GHz Span 50.00 MHz
#Res BW 200 kHz VBW 620 kHz* #Sweep 1.000 s (601 pts)

MSG

STATUS
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1.93. LTE Band Edge(NTNV)(Subtest:93, Channel:20850, Bandwidth:20,
Modulation:Q16, RB Number: 1, RB Position:MID)

Center Span RBW Frequency Power . Sweep
Detector Verdict .
Frequency (MHz) (MHz) (MHz) (MHz) (dBm) Point
2500 50 0.2 | RMS 2488.833 -46.56 | Pass 601
BN Keysight Spectrum Analyzer - Swept SA = e |

[ INT REF] [ A\ALIGN OFF [06:06:37 T A 23,201
#Avg Type: RMS
PNO: Fast —»— T1rig: Free Run Avg|Hold: 2/2
IFGain:Low Atten: 30 dB

Mkr1 2.488 83 GHz Auto Tune
Ref Offset 17.69 dB
E%SBMW Rf!f 3(?.e00 dBm _46.565 dBm

Trace 1P
! CenterFreq

2.500000000 GHz

StartFreq
2.475000000 GHz

Stop Freq
2525000000 GHz

CF Step
5.000000 MHz

Freq Offset
0 Hz

Center 2.50000 GHz Span 50.00 MHz
#Res BW 200 kHz VBW 620 kHz* #Sweep 1.000 s (601 pts)

MSG STATUS
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1.94. LTE Band Edge(NTNV)(Subtest:94, Channel:20850, Bandwidth:20,
Modulation:Q16, RB Number: 1, RB Position:HIGH)

Center Span RBW Frequency Power . Sweep
Detector Verdict .
Frequency (MHz) (MHz) (MHz) (MHz) (dBm) Point
2500 50 0.2 | RMS 2483.25 -30.71 | Pass 601
BN Keysight Spectrum Analyzer - Swept SA = e |

[ INT REF] [ A\ALIGN OFF [06:06:43 TF 8 23,201
#Avg Type: RMS
PNO: Fast —»— T1rig: Free Run Avg|Hold: 2/2
IFGain:Low Atten: 30 dB

Mkr1 2.483 25 GHz Auto Tune
Ref Offset 17.69 dB
10 gBaiy Ref 30.00 dBm 30,714 dBrs

CenterFreq
2500000000 GHz

StartFreq
2.475000000 GHz

Stop Freq
2525000000 GHz

CF Step
5.000000 MHz

Freq Offset
0 Hz

Center 2.50000 GHz Span 50.00 MHz
#Res BW 200 kHz VBW 620 kHz* #Sweep 1.000 s (601 pts)

MSG STATUS
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1.95. LTE Band Edge(NTNV)(Subtest:95, Channel:20850, Bandwidth:20,
Modulation:Q16, RB Number: 50, RB Position:LOW)

Center Span RBW Frequency Power . Sweep
Detector Verdict .
Frequency (MHz) (MHz) (MHz) (MHz) (dBm) Point
2500 50 0.2 | RMS 2500 -24.49 | Pass 601
BN Keysight Spectrum Analyzer - Swept SA = e |

[ INT REF] [ A\ALIGN OFF [06:06:50 T4F -8 23,201
#Avg Type: RMS
PNO: Fast —»— T1rig: Free Run Avg|Hold: 2/2
IFGain:Low Atten: 30 dB

Mkr1 2.500 00 GHz Auto Tune
ety 500 00 GHz

CenterFreq
2500000000 GHz

StartFreq
2.475000000 GHz

Stop Freq
2525000000 GHz

CF Step
5.000000 MHz

Freq Offset
0 Hz

Center 2.50000 GHz Span 50.00 MHz
#Res BW 200 kHz VBW 620 kHz* #Sweep 1.000 s (601 pts)

MSG STATUS
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1.96. LTE Band Edge(NTNV)(Subtest:96, Channel:20850, Bandwidth:20,
Modulation:Q16, RB Number: 50, RB Position:MID)

Center Span RBW Frequency Power . Sweep
Detector Verdict .
Frequency (MHz) (MHz) (MHz) (MHz) (dBm) Point
2500 50 0.2 | RMS 2499.667 -29.74 | Pass 601
BN Keysight Spectrum Analyzer - Swept SA = e |

[ INT REF] [ A\ALIGN OFF [06:06:56 T2F -8 23,201
#Avg Type: RMS
PNO: Fast —»— T1rig: Free Run Avg|Hold: 2/2
IFGain:Low Atten: 30 dB

Mkr1 2.499 67 GHz Auto Tune
Ref Offset 17.69 dB
E%SBMW Rf!f 3(?.e00 dBm 29 737 dBm

------l-_-l-- e

1] Stop Freq
- 2525000000 GHz
S Y D B

CF Step
5.000000 MHz

Freq Offset
0 Hz

Center 2.50000 GHz Span 50.00 MHz
#Res BW 200 kHz VBW 620 kHz* #Sweep 1.000 s (601 pts)

MSG STATUS
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1.97. LTE Band Edge(NTNV)(Subtest:97, Channel:20850, Bandwidth:20,
Modulation:Q16, RB Number: 50, RB Position:HIGH)

Center Span RBW Frequency Power . Sweep
Detector Verdict .
Frequency (MHz) (MHz) (MHz) (MHz) (dBm) Point
2500 50 0.2 | RMS 2490 -42.34 | Pass 601

BN Keysight Spectrum Analyzer - Swept SA = e |
T [ INT REF] [ A\ALIGN OFF [06:07:03 T4 £-A 23,201
#Avg Type: RMS
PNO: Fast —»— T1rig: Free Run Avg|Hold: 2/2
IFGain:Low Atten: 30 dB

Mkr1 2.490 00 GHz Auto Tune
Ref Offset 17.69 dB
E%SBMW Rf!f 3(?.e00 dBm _42.343 dBm

---------l- e

Stop Freq
2525000000 GHz

CF Step
5.000000 MHz

Freq Offset
0 Hz

Center 2.50000 GHz Span 50.00 MHz
#Res BW 200 kHz VBW 620 kHz* #Sweep 1.000 s (601 pts)

MSG STATUS
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1.98. LTE Band Edge(NTNV)(Subtest:98, Channel:20850, Bandwidth:20,
Modulation:Q16, RB Number: 100, RB Position:LOW)

Center Span RBW Frequency Power . Sweep
Detector Verdict .
Frequency (MHz) (MHz) (MHz) (MHz) (dBm) Point
2500 50 0.2 | RMS 2490.083 -33.94 | Pass 601
BN Keysight Spectrum Analyzer - Swept SA = e |

[ INT REF] [ A\ALIGN OFF [06:07:10 T4 £A 23,201
#Avg Type: RMS
PNO: Fast —»— T1rig: Free Run Avg|Hold: 2/2
IFGain:Low Atten: 30 dB

Mkr1 2.490 08 GHz Auto Tune
ety 450 08 GHz

CenterFreq
2500000000 GHz

StartFreq
2.475000000 GHz

Stop Freq
2525000000 GHz

CF Step
5.000000 MHz

Freq Offset
0 Hz

Center 2.50000 GHz Span 50.00 MHz
#Res BW 200 kHz VBW 620 kHz* #Sweep 1.000 s (601 pts)

MSG STATUS
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1.99. LTE Band Edge(NTNV)(Subtest:99, Channel:21350, Bandwidth:20,
Modulation:QPSK, RB Number: 1, RB Position:LOW)

Center Span RBW Frequency Power . Sweep
Detector Verdict .
Frequency (MHz) (MHz) (MHz) (MHz) (dBm) Point
2570 50 0.2 | RMS 2586.75 -29.25 | Pass 601

BN Keysight Spectrum Analyzer - Swept SA = e |
T [ INT REF] [ A\ALIGN OFF [06:07:19 T £-A 23,201
#Avg Type: RMS
PNO: Fast —»— T1rig: Free Run Avg|Hold: 2/2
IFGain:Low Atten: 30 dB

Mkr1 2.586 75 GHz Auto Tune
-29.245 dBm

-Il.-------- —

Stop Freq

CF Step
5.000000 MHz

“—-_m Freq Offset

---------- .

Center 2.57000 GHz Span 50.00 MHz
#Res BW 200 kHz VBW 620 kHz* #Sweep 1.000 s (601 pts)

MSG STATUS
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1.100. LTE Band Edge(NTNV)(Subtest:100, Channel:21350, Bandwidth:20,
Modulation:QPSK, RB Number: 1, RB Position:MID)

Center Span RBW Frequency Power . Sweep
Detector Verdict .
Frequency (MHz) (MHz) (MHz) (MHz) (dBm) Point
2570 50 0.2 | RMS 2590.25 -47.06 | Pass 601
BN Keysight Spectrum Analyzer - Swept SA = e |

[ INT REF] [ A\ALIGN OFF [06:07:25 T4 £-A 23,201
#Avg Type: RMS
PNO: Fast —»— T1rig: Free Run Avg|Hold: 2/2
IFGain:Low Atten: 30 dB

Mkr1 2.590 25 GHz Auto Tune
-47.064 dBm

CenterFreq
2570000000 GHz

StartFreq
2.545000000 GHz

Stop Freq
2595000000 GHz

CF Step
5,000000 MHz
Auto Man

Freq Offset
0 Hz

T ]
L]
o
|
e
I
BN
I e S P
RN
]

Center 2.57000 GHz Span 50.00 MHz
#Res BW 200 kHz VBW 620 kHz* #Sweep 1.000 s (601 pts)

MSG STATUS
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1.101. LTE Band Edge(NTNV)(Subtest:101, Channel:21350, Bandwidth:20,
Modulation:QPSK, RB Number: 1, RB Position:HIGH)

Center Span RBW Frequency Power . Sweep
Detector Verdict .
Frequency (MHz) (MHz) (MHz) (MHz) (dBm) Point
2570 50 0.2 | RMS 2570 -17.43 | Pass 601

BN Keysight Spectrum Analyzer - Swept SA = e |
T [ INT REF] [ A\ALIGN OFF [06:07:31 T4 £8 23,201
#Avg Type: RMS
PNO: Fast —»— T1rig: Free Run Avg|Hold: 2/2
IFGain:Low Atten: 30 dB

Mkr1 2.570 00 GHz Auto Tune
-17.434 dBm

CenterFreq
2570000000 GHz

StartFreq
2.545000000 GHz

Stop Freq
2595000000 GHz

CF Step
5.000000 MHz

Y.
Freq Offset
----------

Center 2.57000 GHz Span 50.00 MHz
#Res BW 200 kHz VBW 620 kHz* #Sweep 1.000 s (601 pts)

MSG STATUS
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1.102. LTE Band Edge(NTNV)(Subtest:102, Channel:21350, Bandwidth:20,
Modulation:QPSK, RB Number: 50, RB Position:LOW)

Center Span RBW Frequency Power . Sweep
Detector Verdict .
Frequency (MHz) (MHz) (MHz) (MHz) (dBm) Point
2570 50 0.2 | RMS 2594.75 -46.94 | Pass 601
BN Keysight Spectrum Analyzer - Swept SA = e |

[ INT REF] [ A\ALIGN OFF [06:07:38 TF £A 23,201
#Avg Type: RMS
PNO: Fast —»— T1rig: Free Run Avg|Hold: 2/2
IFGain:Low Atten: 30 dB

Mkr1 2.594 75 GHz Auto Tune
-46.945 dBm

CenterFreq
2570000000 GHz

StartFreq
2.545000000 GHz

Stop Freq
2595000000 GHz

CF Step
5,000000 MHz
Auto Man

Freq Offset
0 Hz

BN
I
I
A
I
SN
T
I
I
[ [

Center 2.57000 GHz Span 50.00 MHz
#Res BW 200 kHz VBW 620 kHz* #Sweep 1.000 s (601 pts)

MSG STATUS
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1.103. LTE Band Edge(NTNV)(Subtest:103, Channel:21350, Bandwidth:20,
Modulation:QPSK, RB Number: 50, RB Position:MID)

Center Span RBW Frequency Power . Sweep
Detector Verdict .
Frequency (MHz) (MHz) (MHz) (MHz) (dBm) Point
2570 50 0.2 | RMS 2570 -31.45 | Pass 601
BN Keysight Spectrum Analyzer - Swept SA = e |

[ INT REF] [ A\ALIGN OFF [06:07:44 TF £8 23,201
#Avg Type: RMS
PNO: Fast —»— T1rig: Free Run Avg|Hold: 2/2
IFGain:Low Atten: 30 dB

Mkr1 2.570 00 GHz Auto Tune
-31.448 dBm

CenterFreq
2570000000 GHz

StartFreq
2.545000000 GHz

Stop Freq
2595000000 GHz

CF Step
5,000000 MHz
Auto Man

Freq Offset
0 Hz

I
|
i
.
RS
.
B
I
I
[

T T T
RN
RN
N
B e
E---=
~J] | | [ |
D s e e
RN
T T

Center 2.57000 GHz Span 50.00 MHz
#Res BW 200 kHz VBW 620 kHz* #Sweep 1.000 s (601 pts)

MSG STATUS
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1.104. LTE Band Edge(NTNV)(Subtest:104, Channel:21350, Bandwidth:20,
Modulation:QPSK, RB Number: 50, RB Position:HIGH)

Center Span RBW Frequency Power . Sweep
Detector Verdict .
Frequency (MHz) (MHz) (MHz) (MHz) (dBm) Point
2570 50 0.2 | RMS 2570 -28.56 | Pass 601
BN Keysight Spectrum Analyzer - Swept SA = e |

[ INT REF] [ A\ALIGN OFF [06:07:51 T4 -8 23,201
#Avg Type: RMS
PNO: Fast —»— T1rig: Free Run Avg|Hold: 2/2
IFGain:Low Atten: 30 dB

Mkr1 2.570 00 GHz Auto Tune
-28.555 dBm

CenterFreq
2570000000 GHz

StartFreq
2.545000000 GHz

Stop Freq
2595000000 GHz

CF Step
5,000000 MHz
Auto Man

Freq Offset
0 Hz

T
.
=
-
I
e
=
.
.
T

T T ]
N
N
I
I
R
o
B s
N
T ]

Center 2.57000 GHz Span 50.00 MHz
#Res BW 200 kHz VBW 620 kHz* #Sweep 1.000 s (601 pts)

MSG STATUS
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1.105. LTE Band Edge(NTNV)(Subtest:105, Channel:21350, Bandwidth:20,
Modulation:QPSK, RB Number: 100, RB Position:LOW)

Center Span RBW Frequency Power . Sweep
Detector Verdict .
Frequency (MHz) (MHz) (MHz) (MHz) (dBm) Point
2570 50 0.2 | RMS 2578.333 -34.99 | Pass 601
BN Keysight Spectrum Analyzer - Swept SA = e |

[ INT REF] [ A\ALIGN OFF [06:07:57 T4 -8 23,201
#Avg Type: RMS
PNO: Fast —»— T1rig: Free Run Avg|Hold: 2/2
IFGain:Low Atten: 30 dB

Mkr1 2.578 33 GHz Auto Tune
-34.993 dBm

CenterFreq
2570000000 GHz

StartFreq
2.545000000 GHz

Stop Freq
2595000000 GHz

CF Step
5.000000 MHz

Freq Offset
0 Hz

Center 2.57000 GHz Span 50.00 MHz
#Res BW 200 kHz VBW 620 kHz* #Sweep 1.000 s (601 pts)

MSG STATUS
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1.106. LTE Band Edge(NTNV)(Subtest:106, Channel:21350, Bandwidth:20,
Modulation:Q16, RB Number: 1, RB Position:LOW)

Center Span RBW Frequency Power . Sweep
Detector Verdict .
Frequency (MHz) (MHz) (MHz) (MHz) (dBm) Point
2570 50 0.2 | RMS 2586.75 -30.46 | Pass 601

BN Keysight Spectrum Analyzer - Swept SA = e |
T [ INT REF] [ A\ALIGN OFF [06:08:03 T +-8 23,201
#Avg Type: RMS
PNO: Fast —»— T1rig: Free Run Avg|Hold: 2/2
IFGain:Low Atten: 30 dB

Mkr1 2.586 75 GHz Auto Tune
-30.457 dBm

CenterFreq
2570000000 GHz

StartFreq
2.545000000 GHz

___- Stop Freq

CF Step
5.000000 MHz

Freq Offset
0 Hz

Center 2.57000 GHz Span 50.00 MHz
#Res BW 200 kHz VBW 620 kHz* #Sweep 1.000 s (601 pts)

MSG STATUS
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1.107. LTE Band Edge(NTNV)(Subtest:107, Channel:21350, Bandwidth:20,
Modulation:Q16, RB Number: 1, RB Position:MID)

Center Span RBW Frequency Power . Sweep
Detector Verdict .
Frequency (MHz) (MHz) (MHz) (MHz) (dBm) Point
2570 50 0.2 | RMS 2592.167 -47.13 | Pass 601

BN Keysight Spectrum Analyzer - Swept SA = e |
T [ INT REF] [ A\ALIGN OFF [06:08:11 T4 8 23,201
#Avg Type: RMS
PNO: Fast —»— T1rig: Free Run Avg|Hold: 2/2
IFGain:Low Atten: 30 dB

Mkr1 2.592 17 GHz Auto Tune
-47.134 dBm

CenterFreq
2570000000 GHz

StartFreq
2.545000000 GHz

Stop Freq
2595000000 GHz

CF Step
5,000000 MHz
Man

Freq Offset
0 Hz

Center 2.57000 GHz Span 50.00 MHz
#Res BW 200 kHz VBW 620 kHz* #Sweep 1.000 s (601 pts)

MSG STATUS
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1.108. LTE Band Edge(NTNV)(Subtest:108, Channel:21350, Bandwidth:20,
Modulation:Q16, RB Number: 1, RB Position:HIGH)

Center Span RBW Frequency Power . Sweep
Detector Verdict .
Frequency (MHz) (MHz) (MHz) (MHz) (dBm) Point
2570 50 0.2 | RMS 2570 -20.09 | Pass 601

BN Keysight Spectrum Analyzer - Swept SA = e |
T [ INT REF] [ A\ALIGN OFF [06:08:17 T A 23,201
#Avg Type: RMS
PNO: Fast —»— T1rig: Free Run Avg|Hold: 2/2
IFGain:Low Atten: 30 dB

Mkr1 2.570 00 GHz Auto Tune
-20.093 dBm

CenterFreq
2570000000 GHz

StartFreq
2.545000000 GHz

Stop Freq
2595000000 GHz

CF Step
5.000000 MHz

Freq Offset
0 Hz

Center 2.57000 GHz Span 50.00 MHz
#Res BW 200 kHz VBW 620 kHz* #Sweep 1.000 s (601 pts)

MSG STATUS
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1.109. LTE Band Edge(NTNV)(Subtest:109, Channel:21350, Bandwidth:20,
Modulation:Q16, RB Number: 50, RB Position:LOW)

Center Span RBW Frequency Power . Sweep
Detector Verdict .
Frequency (MHz) (MHz) (MHz) (MHz) (dBm) Point
2570 50 0.2 | RMS 2589.75 -46.84 | Pass 601
BN Keysight Spectrum Analyzer - Swept SA = e |

[ INT REF] [ A\ALIGN OFF [06:08:23 T4 £8 23,201
#Avg Type: RMS
PNO: Fast —»— T1rig: Free Run Avg|Hold: 2/2
IFGain:Low Atten: 30 dB

Mkr1 2.589 75 GHz |G
Rer 3000 dem- -46.840 dBm

CenterFreq
2570000000 GHz

StartFreq
2.545000000 GHz

Stop Freq
2595000000 GHz

CF Step
5.000000 MHz

Freq Offset
0 Hz

Center 2.57000 GHz Span 50.00 MHz
#Res BW 200 kHz VBW 620 kHz* #Sweep 1.000 s (601 pts)

MSG STATUS
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1.110. LTE Band Edge(NTNV)(Subtest:110, Channel:21350, Bandwidth:20,
Modulation:Q16, RB Number: 50, RB Position:MID)

Center Span RBW Frequency Power . Sweep
Detector Verdict .
Frequency (MHz) (MHz) (MHz) (MHz) (dBm) Point
2570 50 0.2 | RMS 2591.833 -47 | Pass 601

BN Keysight Spectrum Analyzer - Swept SA = e |
T [ INT REF] [ A\ALIGN OFF [06:08:30 T4 £A 23,201
#Avg Type: RMS
PNO: Fast —»— T1rig: Free Run Avg|Hold: 2/2
IFGain:Low Atten: 30 dB

Mkr1 2.591 83 GHz Auto Tune
-46.997 dBm

CenterFreq
2570000000 GHz

Trace 1P

StartFreq
2.545000000 GHz

Stop Freq
2595000000 GHz

CF Step
5,000000 MHz
Man

Freq Offset
0 Hz

I
J
L
i
|
LT
i
i
L

Center 2.57000 GHz Span 50.00 MHz
#Res BW 200 kHz VBW 620 kHz* #Sweep 1.000 s (601 pts)

MSG STATUS
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1.111. LTE Band Edge(NTNV)(Subtest:111, Channel:21350, Bandwidth:20,
Modulation:Q16, RB Number: 50, RB Position:HIGH)

Center Span RBW Frequency Power . Sweep
Detector Verdict .
Frequency (MHz) (MHz) (MHz) (MHz) (dBm) Point
2570 50 0.2 | RMS 2570 -31.15 | Pass 601
BN Keysight Spectrum Analyzer - Swept SA = e |

[ INT REF] [ A\ALIGN OFF [06:08:36 TF £-A 23,201
#Avg Type: RMS
PNO: Fast —»— T1rig: Free Run Avg|Hold: 2/2
IFGain:Low Atten: 30 dB

Mkr1 2.570 00 GHz SRR
Rer 3000 dem- -31.149 dBm

CenterFreq
2570000000 GHz

StartFreq
2.545000000 GHz

Stop Freq
2595000000 GHz

CF Step
5.000000 MHz

Freq Offset
0 Hz

Center 2.57000 GHz Span 50.00 MHz
#Res BW 200 kHz VBW 620 kHz* #Sweep 1.000 s (601 pts)

MSG STATUS
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1.112. LTE Band Edge(NTNV)(Subtest:112, Channel:21350, Bandwidth:20,
Modulation:Q16, RB Number: 100, RB Position:LOW)

Center Span RBW Frequency Power . Sweep
Detector Verdict .
Frequency (MHz) (MHz) (MHz) (MHz) (dBm) Point
2570 50 0.2 | RMS 2590.083 -46.23 | Pass 601
BN Keysight Spectrum Analyzer - Swept SA = e |

[ INT REF] [ A\ALIGN OFF [06:08:43 T £8 23,201
#Avg Type: RMS
PNO: Fast —»— T1rig: Free Run Avg|Hold: 2/2
IFGain:Low Atten: 30 dB

Mkr1 2.590 08 GHz Auto Tune
-46.227 dBm

CenterFreq
2570000000 GHz

StartFreq
2.545000000 GHz

Stop Freq
2595000000 GHz

CF Step
5,000000 MHz
Auto Man

Freq Offset
0 Hz
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Center 2.57000 GHz Span 50.00 MHz
#Res BW 200 kHz VBW 620 kHz* #Sweep 1.000 s (601 pts)

MSG STATUS
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